L - S E T -
. CASE COMPACT TRACTORS - = - .~ . - .
. Model 155 priofto S/N 9615882 = - ST
Model 195_ prlor to S/N 9620622 s . '
. S Parts Catalog No.989 v )
o : !j te Hl—ther 1000 10-72 .
.. , Ceo ! ‘ 4 : M . - o T en
. L / NOTE For Models 155 & 195 after the above Serlal umbers, .
: ! / . equi@ped wrth Disk Type Brakes use Parts CatalogNo™~. 4997 ot
T : Lo o : ST - >~ Air Cleaner:....,. .,
el . - Vg . - g7 Battery............. [
5 : L N B 0 AN . Belt, Starter-Generator ’
. . . J : T : S . : : Breajhér Crankcase ..........
- . : , S DR S , - &f Camshaft ..., PR
-, ~Carbutetor . ..., v
S - . ConnectingRod ........ S
‘ Crankshaft. . ............ ...
. s . - CylinderBlock ... ... . ) ]
_ - ’ Cylinder Head ..+... .. . " 13-16
> ) i "z Electrical System ......... 51-563 .
= o - -\_ Engitie Block & Attachmg Parts 13-15
o : T Exchanger, Heat". > R 35
. . Exhaust System ... . ... e 5
s co Fan..................... L ‘17
- "7
. " - . PAGE
, . Axle, Front  ......... e 029
| . =~ Rear............. . . 33
| - . 'Baffles & Shrouds ...... e 17
Decals .................... 43
- Fenders ..... ....... peeeaaan 43 -
- <-Frame............... .. ... .- 45
Grille.................1... 45
Headlights ... ... AT - 51
Hitch/ .. ... O A 47
. Hood B........0..........0.. 45
. iCS .................. 35-41
o b - . Coupling, Pump Drive . .. ... 39
- Hoses, Lines & Fittings ... .. 3B -
‘ Iy . . , : . S
. | | .
. . A ' . et
ﬁ( 1 -
- T »
1 ) ‘
- lA’,‘ + . . ~
. L - ’
_AI‘J.\ ' : 1 ) b ' ] -
- - . . ’ v ‘:—- ®

LPHABETICALINDEX . = = .

ENGINE SECTION ’
- GRID - = R
A6 ' Filter, Breather ... ... .. .. -
Di0-D12 - Flywheel ... .. ...:...0..
B12 Fuel Strainer . ... ..... P
A8 - FuelSystem ....... T
. A8 .  GasketKits ....._.. ........:
B8 -~ ~Governor..... L.,
A10-A12 -7 Muffler.. . .................
A10-A12 OilPan............:_ ........
Al14-B2 Piston............. R
A14-B2 PTG, Front .-...............
~D10-D12 . Pulley, Clutch . ,.............
"A14-B2 . SparkPlug..................
- C8 - Starter-Generator............ ' 25 B12
. AB - Tank, Fuel<".............. . - 19 B& .
7t B4 Throttle Linkage . . . .. e 17 B4 ¢
: Valves ................ LN 7- “A8
BASIC TRAC onsscrlqm .
. ~' . - : '
GRD -. - -  'PAGE GRID
c2. H%rauljcs (CDntinqe‘ __/') ’ -
&6 Motor, Hydraulic Dnvet ..... 4 , . C34
. B4 Pump ... .. b . -39 - c12 ~
D2 . Valve, Control........... 37 . C10
D2 Valve, Controt Linkage. . . ... 37 cto -
D4 - Irﬁ‘plement Liftlever .. ....... 47 D6 <N
+ . D4 Instruments . . . ... e 51-53 010-D12
. D10 . Seat, Operator's . ...... A - 43 D2
D6 - Steering Wheel & Gear ... . ... 27 B14 ,
) D4 ToolBox .................:. 43 © D2
c8-C14 Transmission . ...~........... 33 C6
’ c12 Wheels, Front & Rear ........ 31. c4 .-
- Cc8 Wtﬁél'Weights .............. o b5 D14
I - - o
- ¢
1
. .
- ;'f ) - ) “ }



T e XL
T o~

¥

-t A} + ’7

Indexes -

-

This Parts Catalog is arranged for easy

identification of Genuine CASE Service
Parts. An alphabetical index is provided'at

the front of this Catalog to locate the major

groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the'pages on which they are de-
scribed. . .

lllustrations
All parts are_illustrated in "Exploded

Views" which show the individual parts in
their normal relationship toeachother. Re- :

ference numbers are used in the illustra-
tions. These numbers correspond to thosein
the "Reference Number', column and are fol-
lowed by the part number, description and
quantity required.

&

o

-

-ment and shipping address.

Orders .

»'Orders shouldplainly specify correctpart
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-

Chariges o

- When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the- "issue" fumber and date will be
advanced. )

It is imperative thé.t revised Parts Bock
pages be inserted into their respective
Parts Books as soon as received. Failure

to do so will lead to confusion and defeat the

purpose of the book.

... Indented Description

Indented parts in the d8scriptive list areapart of the preceding assembly or sub-assembly,
The quantity shown in the "Number Required” column is the number of parts used on a ma~

chine except.where parts are indentedin descriptive list. In this cédse the quantity shown is the. -

number required for the p;'eceding- assembly or sub-agssembly.

REF. PART NO. DESCRIPTION _ . REQD .
_ A 55159 CYLINDER ASSY - rear steering ...... e 1
‘28 A 56208 SOCKET ASSY - rear cylinder . ¢........... P 1
29 A 55956 PLUG - adjusting, socketassy , .~ ......... e e s 1
30 A 55057 SEAT - sqcket ball. . ........ PR e 2
31 A 56210 SPRING - 80cket . ... ..........¢5¢¢cceccesos 1
32 A 56209 "SEAT - socket spring . . .. ........... eeeaaes 1
33 G 45175 .  “CLAMP ASSY -'Bocketassy................. IR |
16- 836 BOLT - 1/2" x 2-1/4".N.F.hex. . . . .. PR P
34 132- 104 *PIN - cotter, 3/16™ x 3" .. ... ... . ... c.oeennnns 1
35 A 55889 STUD - ball,socket & cylinder . . ... e i 2 -
36 13- 410 BOLT - 1/4" x5/8" N.C.,heX. . ... .. ..o vnme 4
37 92-. 4 LOCKWASHER - 1/4"SAE .......... e 4

<&

~Terms "Right Hand” and "Left Hand"

J .

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel. . :

o s el

CASE

L) o

1658 AND 196 GARDEN ‘TRACZ"I'ORS ',

Parts Catalog No. 3§9

& [l

TRACTOR MODEL AND
SERIAL NUMBER - -

'ENGINE MODEL, SERIAL AND
SPECIFICATION NUMBER

s ek i

W

S, &

| TRACTOR MODEL DESIGNATIONS T

ENGINE MODEL DESIGNATIONS

. 155 TRACTOR

K241 A Engine

195 TRACTOR

K301 A Engine

- N

5l - Lok

Serial Numbers Numbers o
oy

TRLpUope s

Five o “ T

Avtousmg thes cataloy, notice the relerenee to
Various compaonents o rodeer

Tenpy IR et

B
1oy vor

prts wdente it wall e assured




" . .| CASE 155 AND 195.GARDEN TRACTORS 5
. ! : s
f ' '
P AIR CLEANER =
[ A
' ‘\ “o
REF. PART,NO DESCRIPTION REQ'D
1 KOA235100 = AIR CLEANER ASSY ** v cetrrrornussennnn.,. R
2 129_ ,409 NUT -~ ng 3/8" N. _C' ........................... 1
3 KOA 536 WASHER = COPPEY * * * " * % % ¢ 2'r s 2 0 s s s 34 c0etemnssnian 1
4 NSS COVER air cleaner .......... L R L * S e e e 1
5° A 70080 ELEMENT-- (air cleaner® s rccccv ey Tometcreen 1 )
8 b ILNSS BASE-aircleaner"'!"""""""';, ......... 1
T 117- 131 SCREW - £ill, hd. 10-32 x 1/2"~ » + - - AR LRI 3.
8 192_4' .18 LOCKWASHER ”3/16" ............. . .,. vraa ._.'\". ....... k| -
~9 . 195- 512 WASHER - plain, 3/16" SAE* *+ «++ =<+ ov ... et 3.
) 10 Ko ‘275341 G.ASKET - air horn ............................... 1
! B - y
‘ EXHAUST SYSTEM
15 C .“ 12071 MUFFLER - ex_ha_ust e e s e s et e e ae s ettt e 1
18 C ' 10872 GASKET -.exhaustpad ................. te e e 1
17 92- 5 WASHER - lock, 5/16"SAE . . . .o o vvvnncn e oo, 2
18 .81- 510 SCREW - 5/16-18:% 5/B"sockethd, ........ e (PR 2
19 7I- 410 SCREW - 1/4" x'6/8" N.C., fillister head. , . ... ... .. [ 1 -
20 193- 60 LOCKWASHER - 1/4" SAE, plated , . . ... ... .00 Ve 1
! - b
\‘ - 1
I’J -- - \ . - ) \‘I
- t ' . '
- ;_ f‘l “-" . . + -
v ’ f‘ a - o \ - L5 .
A ! u N\ ¢ G a
' - e
i ) \‘
: \ )
1: . I o
‘ﬂi :M’ ~
T £ ’ - &
- oo e
£ ! !‘.
I. F’ 3 t
P! I8 .
F’I‘ v ;‘ !
! : ’_—_“F_____;,_\)_.:—--—‘
- . i , RERDE S S
,’ & ) _’_F’____M—"—" ! "
: [ ]
; .5-.“.._,—— -
/ '/',:_,-—"'-' ,
Printed in U.S.A. e | . October, 1966




CASE 155 AND 195 GARDEN TRACTOR

e P i . * o<
ST / CRANKCASE BREATH R o~
,'\\.'.1'_-"' ‘. . ’ . !
\ .. . REF. PA T NO i / : DESCRIPTION Ce REQ'D
: | 1 104 /NUT—1/4”NChex-'-,------------a--'-' .............. 1
Xy TP 92_ LOCKWASHER ~ 1/4" SAE + + ¢ = ¢ 2 v v et i e nnenennnn.. 1
R 3 | 275220 STUD - valve coverd « « » o v v v o v menun. e et e el /
] 1 4 1: KO 275143 * COVER - valve «:.... R R P I 1/
L% 5 231032 SEAL - breather ‘... ...... R I I I e 1/
g 6 | 2.35048 GASKET - valve cover « - -+ -+ TR I A I T PR I 2/
U 1T “ 235118: FILTER ~ breather « - r =« « o o o o e s e s et et REED
| ¢ | 8. 0235117 BAFFLE ~breather -+ - o oo it in i ineentsennnanns “ A
L 19 KQ 235047  REED - breather - -« --+.v.0..... RRITR I e 1 -
? - 10° KO“ 23%31 PLATE - breather ............ S 'i‘ ------------ P -1/"!
Il ’ - L e f
BN . mg 165 CAMSHAFT AND VAI.VES UL
‘ 23‘5826 . VAL’V - exhaust - - l‘-r ...... e e - ,; .1
235009 / VALV - INtAkEe = - - e v e eie e e 4.1
230170-5 | INSERT - exhaust valve.seat «+-itelhevenonaunnnon..l il
2356075‘“ GUIDE| - valve -+ «- . PR '2 /
235011 SEAT Valve spring - - . » . . e 1' .2
235010 f SPR'mG valve -« oo v adl T O  h e e e . : .2‘,-
230011 /. RETA ER - Valve Spring « e e 4 - vu il il
] 240 i3 LOCK valveretamer..-_---3,«-}---?-'.----------------144*
23527 LIFTE Asgy.........‘..1....‘....1 .............. ‘1‘.2:
NSIS / SCREW tappet adjusting . JrreEes e e et 1
NSS ER_valve..‘..-....l ..... T ‘.....:..1
KA235646 CAMS FTASSY + ot vuendnnnn. EEERRREE S PO } .1
275066 SPACER - camshaft, .005". :, ..... R e e v s UAR
275067 SPACER -. camsha.ft 1) L L -UAR
235(?53! PIN - camshaft « - « - c v ¢« v 4 « s t s . .. -------- L ?: . 1
- ) Lo i ' l
195 CAMSHAFT AND VAIVES
- T [
235826 VAILVE -exhaust . . .. .., ... T P . .
235008 VALVE -intake . .......... e e s a v e ~ et 1
230170-S  INSERT - exhaust valve seat ...y .........0 . ... ...... 1
235007-S GUIDE -valve , .. ......... B e e e et 2
235011° SEAT -valve spring ......... e e e e s e e e 2
) 235010 SPRING - VAIVE ...\ vuvnenennnnnsnitnmnnnnn,. ol .2
D 230011 RETAINER - valve SPTing . .ot i it ve v ineossennnnnseas 2
O 240013 LOCK - valveretainer . ............ [ 4
K(:')A23532'7 LIFTERASSY .. .ottt e T 2
NS8 SCREW - tappet adjusting ...... e e et B i~ -
. NSS LIFTER =/'valve. . . v oo s nnnnnnn e s e e s e 1
KOA23564¢6 - CAMSHA‘FT{/’ASSY .......... b r et e e r et e e e 1
KO 275066 - SPACER - damshaft, 005", , ., ... .0uereruunnnnn. .. UAR
KO 275067 SPACER -;camshait, .010", ., .. ... ...t erreennn VAR
KO 235053 PIN-camshaft . .. ............ .00t rinennnn. 1

Qctober, 1966




i*

Printed in U. §. A,

!
) CASE 1556 AND 195 GARDEN TRACTORS 9
155 CRANKSHAFT.PISTON — CONNECTING ROD
. # - -
REF, PART NO. DESCRIPTION, . - REQ'D
1 - NSS - PISTON AND ROD ASSY. (Std, 5t L LI TP 1
2 KO 235287 RING SET - piston {for oversize see item 16)+ - =+ -+ s« 1
3. N&8 RING - tOp COmpression* « ===+t s s e csacsovansaagn, 1
4 NSS RING - 2nd compression (incl. expander) « + + =+ ==+ -+« 1
5 Nss* , ° RING - oil (incl. expander) ==+ * -+~ - S 1
6 K0A235611 PISTON ASSY (for oversize see item 15) «* <=+ -+ +so 1 u.. 1
T KO 2350047 _— R‘ETAINER(— piston pin ** - e e St h e s e e 2
8 - KO 235572 'PIN-‘piston"" ................. '...-...'.:.'1
g NSS PISTQN ............................ &(.‘,_ ----- 1
10 KOQA235139 * CONNECTING ROD ASSY (for undersize see item 18) ~=rr e 1 4
11 KO 235003 ' WASHER - special * "= e s, 2 -
12 KOX 22-35 . LOCKWASHER * *** c==co=0s4. et b e a e 2
13 .° KO 235526 SCREW - cap, connecting rod * " * - -ssree-vrvecnn. 2
- _,:14 E NSS ROD - connecting * * * R I AT 1 ®
15 . KOA235560 PISTON ASSY - 010" Overgize =+ ¢+ * 1 essmsrssoncnssan 1
"15 | KOA235571, PISTON ASSY - ,020" oversize* =+ s v rosececo,. “1
" 15 KOA235616 . PISTON ASSY - .030" Oversige - ="' " *c-=srvessenan A
'16 KO 235288  RING SET - piston .010" overgize= " ***+++ R e
16 KO 235289 RING SET - piston .020" oversize~**** s+ > sevece .. 1
16 KO 235290 RING SET - piston ,030" oversize* * * -+« =eooes terrre 1
17 KO 235573 PIN - piston, ,005" oversize -+ - -+ **oorreonaesssnna.. 1
18 KOA235139-10 CONNECTING ROD ASSY. - 010" undersize- = - =<+ + > ==« +no» 1
1 KOX379-6 OIL SEAL - crankshaft rear =+« -+ + s rvvrsnonesessrnan 1
20 40035 . BEARING - crankshaftball - -+ +«vcv-ave.n R R 2,
21 W 5063-% KEY - 1/4'" square x 3/4" (pump cplg)- - - - - - R I T I IR 1
‘22 KOA235?11 CRANKSHAFT * + v+ 2 s aassss s e v e e ey Tt e s s e e s 1 -
23  KOX 366-1 ° KEY - flat 1/4" x 3/164.x 1~3/4" (flywhegl) « + » e o e v v v v v v —y
24 KOX 271-30 CIL SEAL - crankshaft front » + +»«+ «« Bereens BRI eel
25 KOX 25-T1 "WASHER - 3/4"+ v+« ¢ cumcrnanns e e e i e m e s a e 1
26 KOX 119-14  NUT - special Marsden 3/4" NF- -+« - - L U TUIR TIPS 1
3 2 -
! : |
! , . ) "g
v T F ’ | I”‘Er
2 . 3; ¢
4 . f—-;"; "n
= - e
~ ,
\ ~ ;
L] + _ iJ
' : ) _ }
/ M el
4 ‘!
¢




\

i ¢

Printed in U, 8. A.

/

%t PART NO, ;
1 . NSS
2 KO 235889
3 NSS
4 NS5
5 NSS
6 - KOA235827
7 KO 285811
8 KO 235803
9 NSS
10 ¥ KOA235828
11 KO 235003
12 KOX 22-35
13 KO 235526
14 NSS
15 KOA235865
. 15 KOA235866
15 KOA235867
16 KO 235890
16 KO 235891
16 " KO 235892
17 KO 235868
18  KOA235828-10
18 KOX 379-6
20' 40035
21, W 5063-S
22 KOA235949
23 KOX 366-1
24 KOX271-30
25 KOX 25-71
26 KOX119-16

' CASE 156 AND 196 GARDEN TRACTORS

DESCRIPTION
PISTON AND ROD ASSY,,(Std, size) °
RING SET - piston (for oversize see 1tem 16)

------

NUT - special Marsden 3/4" NF « = +

RING - top compression * * ** == ssreresioacenaens 1
RING ~ 2nd compression (incl, expander) ------- ) i
RING - oil (incl, expander) « -+ - O Lo ey
PISTON ASSY (for oversize see item 15) - R 1
RETAmER plston pm e e h ------------------ 2
Py - plStOn .......... .//%. ®re ¢ P b oa st oo verraa]
PISTON »+++ vt v e DT ..{FP’...I
CONNECTING ROD ASSY (for undersize see item 18) ------- 1
WASHER SPECj.Bl ..................... v row e *2
LOCKWASHER ......... . a R . H -;-g
SCREW - cap, connecting rod ** - v ane s R 2
: ROD coDnecting ----------------------------- 1
PISTON ASSY - 010" OVersize « s v v rrat o s e e d oo nnmenaas
PISTON ASSY - ,020" oversize » r=csxev-n-an treaas g
PISTON ASSY . .030" oversize - : ------------------ “ e 1
RING SET - piston .010" oversize * = »«+ s -rreuercnctoann 1-
RING SBET - piston ,020" oversize * -« = sserav .o, 1
RING SET - piston .030" oversize * - - AR I I I 1
PIN - piston 005" oversgize * »+ %« ae T s e v v st en s 1
CONNECTING ROD ASSY. - .010" undersize * =+« v+ es e 1
OIL SEAL -~ crankshaftrear = ==+ st s sttt orny ‘1
BEARING - crankshaft ball * -+ *r*s e s s 000 : ..... . 9
KEY - 1/4”' square x 3/41- (pump cplg'.)‘ D T T 1
CRANKSEATFT ******* ¢ st tnracrsanreasses LR 1
KEY - flat 1/4n x 3/16" x 1_3/4.; (ﬂywheel} ............... 1
OIL SEAL - crankshaft front === -°°*« LI A R g 1
WASHER - 3/4;; .............................. v 1.
-------------------- 1

Qetober, 1966 -



. - - . ' ) . - |
CASE 156 AND 195 GARDEN TRACTORS - - .13

. 156 ENGINE BLOCK AND ATTAGHING PARTS

t . o i N my

- T

*

.

R REF. PART NO» DESCRIPTION - e * REQ'D
1 KO 271077 BOLT - eyl, hd. (length 2-1/4") -« "= rrreve - A 8
o ‘ 2 KO 235175 BOQLT:« -cyl, hd, (length 2-1/2") ==+ ===« - b
3 KO 270889 WASHER-cyI hdbolt“""',, """"" Terarser g
4 KO 235656 HEAD—CyllndEI'" ...... ........._...,-.‘.’....~.....-.1 N
5 KO 235810 ) GASKET head = ° -+ - i- L R R P gt v -‘ .......... *1
' 6 KOA235747 DIPSTICKASS,,;Y ...... IR .....2’.9.....'....:[
¥ KOAZ36303 BLOCK ASSY - cyl short (incl, crankshaft, rod assy )
C governor, camshaft, valves, bearings and plate) T !
e B KOAZ35737 BIzGCK_ATSSY - c_yl., stripped (Std bore) * ** e e ey
9 KO 230170-5 INSERT - exhaust valve » 4+« ---- 3 e v
) =100 KO 235007-8 GUIDE - valve » === c«>+««- LR L 2
) © I KO 235125-8 .  SHAFT - stub, governor- - - - - LR
12 KOX293-4 - * BEARING - needle, governor sha.ft' .
PLUG - expansion **+™ -~ Tee e
BOLT - 3/8" x 7/8" N.C. hex plated """
. LOCKWASHER - 3/8""SAE plated ~* * - - * -
KO 235025 * GASKET - camshaft cover =« ="+ soens
L KO 235026 ‘COVER - camshaft gear = *-*-**""* crrere
LOCKWASHER ~ 1/4" plated =+ -+ - - RRRREER
BOLT - 1/4" x 1/2"] UNC, plate\d """ *
235353 GASKET - oilpan ~ "™~ * "~ A .
) 2X5950 BASE - ollpan *- e L
LOCKWASHER - 3/8" plated *= =\ = +'+ « »
BOLT - 3/8"x 1" N,C. hex plated "+ ==+ - - -+
K - 2 PLUG - pipe, 1/4"sq. hd, * = - = =+~~~
27 KOX 379-6  OIL SEAL - crankshaft rear * - - - - AR .
LI 28 40035 BEARING - crankshatt balf * = -« - - RS RS s
29 KO 235757 GASKET - shim beamng plate, 010 e F e TR ‘B
: 20 KO 235070 GASKET - shiim, Q10" « - ~ - « - » - R U I #.+ UAR
' 30 205- 27 PLUG - button, timing hole = = = =.* > = = = - S SAEREES
31 KO 235062 PLATE.- bearing (can use KO235815) =+ - s+ -- rrrr]
32 192- 21 LOCKWASHER - 3/a"p1ated----~-------------;--’-----4
- - 33 113- 207 BOLT - 3/8"x 1" N.C. plated SR A Terrrc g
34 KOX 271-30  OIL SEAL - crankshaft fmnt RELEE R RS |
35 KO 235818 FLYWHEEL ----- : ......... . . ‘- ----- EA NI R I R R 1
36 195- 545 WASHER - special, plated """" Frersasssice e 1
37 KOX 119-16 NUT - special Marsden® =« * =+ > """+~ SN UL IO |
38 KO 235954 SHAFT - frt drive stuh - - - s = s s v e vesunnnn I 1
39 1982~ 21 LOCKWASHER - 3/8" SAE plated =+ =+« -+ R AR . -
. . 40 113- 208 BOLT - 3/8" x 1-1/4" N.C. hex -+ **=-srserenen ARSI
) 41 W 5083-S KEY - 1/4u sQ. X 3/4|r L .: .1, B .
42 Ko 235748 STRAP - llftlng ...... (3 .N- " e e -_l 4 8 8 * o= owom -'-- PR TSR Y v 1 . *
- ‘ E}NGINE GASKET AND SEAL KIT ¥ A
L - 7 : s
45 KO 235185 KIT - engine gasket and-seal -+ ........ I I | .o
46 -KOX271-30 SEAL - crankshaft front 011. e cee e PRI BN
. ) 47 KOX 379-6 . SEAL - crankshaft rear ofl. . e o emotvevnen . S Y
48 B 59393 GASKET - fuel strainer bowl. ....... e r e e el N
4% KO 220174 GASKET-/breakércover...,..._......... SRR "
] 50 KO 231032 * S8EAL - breather . ........ v E e T re e v oo lpe "
A . $1 KO 235048 © GASKET - valve cOver . v wv v oo s u - P 5
« . 52 -KO 235025 GASKET - camshaft gear cover . . S A |
' 53 KO 235353 GASKET = Ol DAI- v v « = e% 4 v e vt seesanannsnnes vl
) 54 KO 235757 GASKET - shim, bearing plate .010". ... .... veeaeaaann B
54 KO 235070 " GASKET =~ 'shim, 010 e ee e IR e e V.o UAR
§5 KO 235810 GASKET - eyl head ......v v nnnaa e et b
. * 56. A 72108 GASKET - fuel pump f1ange « . s e oo v avucnweonnaas 1
. 87 A 72100 ¥ GASKET - carburetor flange . . . ... e e Peieeaanl
. 58 KO 275341 - GASKET - carburetor air fiorn -+ .- o0 s en-.. oo angel
59  KO~235057% GASKET - &l pan (hot used on this model) - - - - - Persegand
: " Printed in U, 8, A, st . . S, October, 1966 r
S : ' E . s ' . -
. . g ]
’ ! : - ' i
- i - . s t2 - .




Fii

! -
é_EASE 155 AND 19? GARDEN TRACTORS - 15
b
195 ENGINE BLOCK AND ATT_ACHING PARTS
- o . ’ i - - +
- - - > - ) -
REF. PART NO. DESCRIPTION o REQ'D ~
1 KO 271077 .BOLT - cyl hd, {length 2-1/4" ), ....................... 6
2 KO 235175 BOLT - ¢cyl. hd, {length 2-1/2™ « e v v v v nn e .
.3 KO 270889 * WASHER - cyl. hd. bolt « -« . . .. e t e eee w9
.4 KO 235820 HEAD ~cyl. -« v voiinnnnnnn e IR 1
5. KO 235810 GASKET = head - -« va v o ma v sttt et enannss G e e s 1
& KOA235747 DIPSTICK ASSY vv v v v v v vt e i e i v v e a s e e b e s e 1
7 . KOA236293- BLOCK ASSY - cyl,, short (incl. crankshaft, rod asay ta
> - F governor, camshafr, valvec., bearings and plate) ......... RS |
8 -, KOA235952° BLOCK ASSY - cyl., standard bore « - .. .. I REEY!
9 KO 230170-8 INSERT ~"exhaust valve -« «veu.venen.u... e e e 1
.10 KO 235007-S . GUIDE - valve - ++++e.-.. e b e aa N 2
“11 KO 235125-8 SHAFT - stub, governor « - « = +» - - R R L 1
12 KOX 293-4 BEARING } neédle, governor shaft SR I RPN 1
13 41~ . 18 PLUG - expansion” " "7 " ** """ s rrrdansaere .. 1
14 113- 206 BOLT - 3/8" x 1-1/4" N,C.. hexplated """ M T4
. 15 192- 21 LOCKWASHER - 3/8" plated * ‘""" P BASEL
16 KO 235025 GASKET - camafiaft cover "= =" * s s - -=vrecrunn S 1
17 KO-235026 COVER - camshaft gear =" vt r= v wee e Tt "1
18 192- 19 LOCKWASHER - 1/4" plated *** """ :" M -
19 .113- - 6 - BOLT - 1/4"x 1/2" UNC plated - - e AR 4
% 20 IFO 235353 GASKET - 011 pa.n .......... PR .4‘ R . .1
23 KO 235950 BASE—-Ollp&H"‘\""“"""‘"\""‘." ............ 1
24 .192- 21~ LOCKWASHER - 3/8" plated -~ * - fUrrerrrmm T St
25. 11%- 204 BOLT - 3/8"x 1" N.&, hex plated- - - - - + S R * -4
~ 26 221-° 2 PLUG - pipe, 1/4" sq. hd """""" Ceemee Tt t
27, KOX379-6 OIL SEAL - crankshaft | -2 1
28 40035 BEARING - crankshaft ball * = recesoerees R 2
29 KO 235757 GASKET - shim, bearing plate 010" ot e werg
. 20 KO 235070 GASKET -~ BRim, 010" « « « =« € oo v v me e meraanneenn UAR
30 ° 205~ - 27 PLUG - button, timing hole =« **-+ ==+ e e B |
31 KO 235815 PIATE - bearmg“' """ R R R |
- 32 192- 21 LOCKWASHER - 3/8" plated ** <+ - -« - R OO 4
33 113- 207 BOLT - 3/8" % 1" N.C, plated* " * * * * Tt SRR vy
. 34 EKOX271-30 OIL SEAL - crankshaft front """"" TRttt e *1
- 35 KO 235818 FLYWI{EEL- L R e ;v e s e oo eo. L N ] e e omen 1
36 195~ 545 WASHER =~ special, plated =" "*-- ==+ R R |
- w87 -KOX119-16 NUT - special Marsden ™" * * - P R |
38 KO 235954 SHAFT - frt. drive stup™* """ - " It Ar e Tl
3¢ 192-. 21 LOCKWASHER -.3/8'" SAE plated * - """ * St frrre 4
40 '113- 208 BOLT - 3/8" x 1- 1/4" N, C hex plated "} S et 4
41' W 5063—8 KEY_ 1/41'. Sq 33/4 Y eree e ’ ’”. « 3 v = omo L N Y "-1
o 42 KO 235748 brItP‘.AP _ llftmg CECIUI l._. - s aa s e ‘- LI R ‘- P 1
: " ENGINE GASKET AND SEAL KIT
‘ ' (‘ - 45 KO 2351865 KIT - engine gasket and seal ++«v.4/ ..., R 1
| 46. KOX271-30 . SEAL - crankshaft front oil -« « o= v v es vt |
47 EKOX 379-6 SEAL - crankshaft rear ofl + » « vo s mas v oo e v e vanvacersal
48. B 59393 - GASKET - fuel strainer bowl...... . A |
.49 KO 220174 GASKET - breakercover-..,------ --------- tet el =
30 KO 231032 SEAL - breather « s veue.. . Cr e ee i eeanl
' T 51 KO 235048 " GASKET.- valve COVET - -~ .. » -
-7 b2 KO 235025 GASKET - camshaft gear cover « « « s+ o« v R 1
" 53 ~ KO 235353 " GASKET = 0il pan o v v oo e vnenn - A 1
{ 94 KO 235757 GASKET - shim; bearing plate, 010" « 4. e vetut b, . B
- 54 KO 235070 GASKET - shim, 010" -~ . .. . oo . ... S A UAR
B 55 KO 235810 GASKET - cyl. head . - o e v oun vt cerrrecaireaeaa 1.
i 56 A 72108 GASKET - fuel pump flange - + . r+ + vt e vennnnianevenal
57 A 7210 - GABKET ~ carburetor flange .. ... .. .. LRI |
58 KO 275341 - GASKET - carburetor air horn . « s s i e vuesovnanennn, 1
59 KO '235057 GASKET - oil pan {not used on this model) ..... R |
1
. Printéd in U, S. A.’ - October, 1966
I - ..
- [ - :



*

. LN . ¢ ) . )
V'\‘§\;CASE 1585 AND 195 GARDEN  TRACTORS" ) L4

*  BAFFLES, SHROUDS AND CLUTCH PULLEY

REF.PARTYNO. ;. .= _DESCRIPTION C REQ'D
1 C 10482 . -DEFLECTOR -~ engine air-«»»ss«s-+«.. e 1
2 .192-. 19 .~ LOCKWASHER - 1/4", plated » + « = =+ v e v v amenvnonnonnn. .. 2
3,7 18- 6 . BOLT- 1/4"xX 1/2"N.C. hex plated - « <+ « « v« + o s 1 @b e LD
/4 KO 235955 .- BAFFLE - cylLhead - - - - - oo . v il ei i i e e e 1
] KO 235368 BAFFLE - carbiuretor side afr « + + + « « . . I LY 1
.6 KO 235207 PULLEY - starter » v --vcvvvnnn L N 1
"7 KO. 235052 SCREEN - blower air intake’ - - « + o e o« ¢ s e vnvrnunnn.. £, .1
8 195- 515 ° / WASHER - 1/4"plated « + s e e v e vevvnsunn. et e 4
o8 192- 19/ LOCKWASHER - 1/4" Dlated - « « v oo v v vnvennnnn. e 4
. 10 175~ 436 / SCREW - 1/4"x 5/8" N.C. truss hd. Phillips, plated .. .... .4
. 11 KO 235951 HOUSING = BIOWEL + + v+ + o v v e o s 0 aona-. e e bt aa e 1
12 113~ ; BOLT - 1/4" x 3/4" N.C., hex hd. plated .. .. L LI I 4
13 1892- A9 LOCKWASHER - 1/4"plated « -+ oo veaenn. e .. d

14 K023054 BAFFLE_cylmder.............-.-..1 ..... EREEEES
15 € 10311  CLUTCH -pulley .« v inuuiincnenneeannnn... REEES S
18 C 1,(“)312 SPACER - 8hort » « ¢ ¢ ¢ o 4 i s s s 00 0 6o camesonsne e e s s 1
=17 A /084 - FAN-engine ««-c-uevvun. T e e et ia et anna 1
18 195~ 104 WASHER = 3/8" Dlafn « o s t oot v v e een s esesemenssneen, 1

19 192- 21 LOCKWASHER ~ 3/B" BAE « vt ittt vt v atnnnnsoennnnens 1. -
20 5- 208 BOLT - 3/8" x 3-1/2" N.C., hex (for pulley clutch) « v o0 ... .. 1
21. A 70205 BELT - drive, starter, generator « .« « + o v v v v v nnenn ey, 1
22° C 12603 | CHANNEL -deflector...................... e 1

CHOKE, THROTTLE AND GOVERNOR

34. C 12189 CONTROL = throttle « « « + oo oo veeensveeeemeesnnn 1.
35 C .12224 HANDLE - throttle control- . « v v v o v v i v v oo e eeen e 4.1
36 C ' 12187 CONTROL - chokg, -+ + ... .. Gttt e 1
37 .C 12223 HANDLE - choke control- . . . .o o v i i i s e s nn.. S e e 1
~ 38 173- 212 SCREW - 10-24 x 1/2" rd. hd. machine, plated . .... e ee a2
‘89 4 192- " 18 + LOCKWASHER -#I10std. plated + + + » v v o vt i i v v ne e rnn e 2
40 T129-~, 7 NUT - #10-24 DIAted « » « o « « v v e v v mmee e eeemae 2
41 KO 235494 "LEVER - SOVETIOL v o & o o v v s s o nseee e e g e et |
© 42 15- ¢ 420 BOLT - 1/4" X 1-1/4" N.C, heX + v v v verennnnnn . 2
43 " 195- 51D " WASHER - 1/4"plated ... .00ttt iinnseieeennnnn.. 2
44 25~ 104 0 I A T 1
45 KO 235498 "SPRING « BOVEINOL + 4t ot u e s v ennnenensonnnennssn. 1
. 46 192- 19 LOCKWASHER - 1/4"plated .......... e ks et e 1
47 KOX 25-87  WASHER - thrust.......... e cerr e P 1
48 KO 275690  WASHER - WaVF......cu0enrnnnn. b e e 21
T *49 [ KO 231052 CLAMP - swivel, Wire .. .. ... vnnunnan e e vl
50 KO 235086 LEVER - Speed CONtIol . . . .0t iit s vn oo vereonnennneens 1
51 KO 235085 SPACER - speed control bracket .............. I 1
52 KO 235084 . BRACKET - high speedstop, ............. ISP R, N |
53 129- 37 SNUT - #10-32, BeX . . vt vt v e ive e e 2
"54  192. 18 . LOCKWASHER - 3/16" plated ...... Feaemaea e e e wel
- 50 A 10326 JOINT-ball ............. Ce e s e e s e 1
56 KO 235277 "ROD-throttle ., .. ................. e i s I |
57 KO 235278 RING - retaining, throttle rod. . ........ St e s s et 1
. 58 - KO 235476 BUSHING - 'governor cross shaft. , ., ... veeeuun.s .. S |
589 KQA235256 SHAFT ASSY - gOVernOr CroS8 . v o v v veveonssan e s 1
60 KOX.293-4 BEARING - needle governor shaft . .. ........... Ceeaea 1
61 KOA235743 .GEAR ASSY -governor . . . .. .... ‘.r.......'J........-..l
62 KO 235125-S SHAFT -gaovernorstub.......... [P e e, 1
63 KOX-25-55 WASHER - governor stop pin . . . sre e C e i 1’
64 . KO 231355 PIN - governor stop . . ..., . Cee e et a s e 1
Printed in U, 8. A, § October, 1966



EF. PART NO.
C 120478
C 11529
A 70100
173- 215
131- 350
C 10657
C 12211
-C 10678
. 214- 253
A 72100
A 72073
192- 20
13 113- 103
14 KO275341
15 € 11545
16 C 12203
17 A 72108
18 © 71- 410
19 193- 60
20 222- 41
21  222- 101
22 222- 112
23  KO235097
24 222- 4021
25 KOA235845
26  KOAZ36205

©-3® N W by

bttt
[ -]

30 KO 230675
NSS
NSS
'NSS
NSS
NSS

- 31 A 72108

' 32 KO 236387
NSS - :

NSS

NSS

- NSS

NSS
31 -A. 72108

. i_:_:_’.; )
CASE 185 AND 195 GARDEN TRACTORS

CONNECTOR ASSEMBLY - includes sleeve and ut - . . . . . .+«

FUEL PUMP - (for 10 HP model) (155) « « v « o v e enn,.... .1
FUEL PUMP - {for 12 HP model) (1,%5) .......... e 1

FUEL PUMP
FUEL PUMP KIT - for KOA235845 pUmp « « « = « o v v v enuna.. ol
SPRING-f_uelpu_mpva.lvre.............f ........... 2
VALVE - fuelpump - -+ . . . . R I R I R .2
GASKET - valve,« » + « = o . .. e r 8 s h e e e a e n e seel
DIAPHRAGM ASSEMBLY « -t vttt vevnnnnsvannnns. b 1
SPRING ~ diaphragm « « -« - vt vt i nn i es vnennnnnnn. 1
"GASKET - fuel pump mounting. - -« v v s v v o... i, 1
FUEL PUMP KIT - for KOA236205 pump - + . ... . et ae e 1
" GASKET - valve housing . .... et er et aaeae. 1
VALVE ASSEMBLY - -« .t vttt v ne et vt menene s o0 e B
GASKET - valve - oo oottt in i e iee v I
DISPHRAGM ASSEMBLY . .....00000cn... certaneraal
SPRING - diaphragm . ..o ee s nnnnennnn.. e e e Ll
GASKET - fuel pump mounting. . . % « v v v o ve 0 v e .. venal

a ! n
. ) .

19
FUEL SYSTEM ;
DESCRIPTION REQ'D
TANK -fuel - . ... ..o i .. e 1
CAP-Iueltank v o v v v, e e et e e ree s 1
STRAP - fuel tank mmmti_ng .......................... 2
SCREW - 1/4" X 1-1/4"Td. hd.+ + « + e s v v v v maan e, v -2
NUT - 1/4"SqUare - + e« o oo v iiein e siae e 2
ELBOW -fuelline - .. ..... ... ..o iiuuninunnnn 1
HOSE - fuel line. . - ... .. e e et a e e C s e g e et e 1
FITTING - elbow, fuel ine, nylon - -« vuvvuvns s 1
CLAMP - 1/2"H0S€ « « e e v v v ee i v e inneee s 2
GASKET - carburetor flange « - o« vvvoveuneenan, .. .. 1.
CARBURETOR ASSEMBLY (Repairs Page 21) « : v o v . ... . 1
« LOCKWASHER - 5/18"SAE Std, « « + + v v v v v v vnnnnn. .. .. 2
BOLT - 5/16" x 1" N.C.hex head « « « ¢ v« v v v nwnwrmonn .o 2
GASKET - air horn-» ¢« n e v ... L e 1
JNSERT - fuel L T 1
BRACKET - fuel tank mountinge - - - .. .. oL ... Fe e a e 1
GASKET - fusl pump mountj_ng ............ e e e s aaag e a1
SCREW - 1/4" x 5/8" N.C. fillister head « - - =+ o o v v v nnn... . 2
LOCKWASHER - 1/4YSAE Std,» + « =+ v« s« e v vvnun... wa e 2
ELBOW - includes sleeve and nut « + « + - =+ = v v e wunun. ... 1
"SLEEVE - for 3/16" O.D. tube - . . . . e e e i e e, W2
" NUT - £0or 3/16" O.D. tube + + « v e v v 4 v e v ae e mms e, 2
LINE - fuel pump to carburetor «........ et ool




I - - o+
|
o ot ,
‘ 20 ' . S . | , & I L CASE 158 AND 1956 GARDEN TRACTORS 21
], I‘\ - :F ’ L ‘ - -
§ Lot . -
- ; A72073 CARBURETOR - 7
i “ e T o
‘ : ) ] B ) s i ' N . ' " L _ ____7_7,__2 . .
| ' | " REF. PART NO. T ' DESCRIPTION: . REQ'D :
- . “ ' - . o . N
; - é A 72078 CARBURETOR ASSY «.vvoevvnannnnns e 1
; i ) 1 A 72077 JET ASSY - high speed & idle adf. + .. c. ... RS SR
; : 2 A 72076 SPRING - idle jet. - - . . ... C e ieee i 1
j is 3 A 72085 SPRING - choke detentball i » . o« v v nvne e eteaaeaa 1
. r ; 4 211~ 3 . BALL - 1/8"sateels « s v navvenn seasean R R |
{ ] : "5 . A 72091 SCREW - #3~48'rd, hd, mach., brass. . « .+ v oo eer .. ce.d
! = { 6 A T2074 " VALVE ASSY -choke diSC - . .v v vnoanas B |
- H T A 72086 INLET NEEDLE & SEAT ASSY. . e v+ s 22 s et rrrreanna 1
. - 8 A 72102 ' GASKET -needle seat . -+ oo e v v v v v aun cecran s |
‘ 9 A 72079 PIN - carburetor float . .......c0eveensn Yeeeseanren 1
| 10 A 72078 FLOATABSY .....c0uveunn grreenenn censue - 1
| . v 11 A 72081 GASKET = carburetor bowl ring ©J'. v - o <0 a et . |
: _ 12 A 082 GASKET - carburetorbowl . . . . - . . ... et ea et e e )
18 A 72080 ° BOWL - carburator « « v v v s s s s v s ovonsn- teenan seseal |
14 A 72084 NUT & GASKET ASSY = bOWl e« « e v s v vesrsanaronsunas 1"
15 A 72083 GASKET - bowel SCTeW « v v o v v v e e e m e e s 1
16 A 2101 v ' SEAT -highidlejet........c..ccuss.. ST LS |
1T A 72075 SHAFT & LEVER ASSY-~choke . . . .+, ... .. et e 1
18 A 72087 PLUG~-3/8"expansion ..+t icivnrrrrstocnsnasersn 1
19 A 72098 SPRING - lean-rich adjusting serew . . ... ... .. ..., R |
20 A 72099 SCREW - adjusting (lean-¥ich). . . . v st oot ivnennnennn 1
21 A 72090 -};‘ VALVE -throttledise ....... ... v ene. vrs e vosl
22 A 72088 . PLUG-carb. body passage. . . .o v s e s s tsssvsnonnnas 1
23 A 72089 SHAFT -throttle lever. .. ¢ s ¢« c v e o v a s e 0o an e e s e s s 1
24 A 720977 SEAL - throttle shaft . . . 4.............. e e 1
25 A 72094 DOGASSY-throttleghaft . . . . . .. ..ot iinnaanann .1
26 A 72092 SCREW -idlestop. . .. ..... e escreencass e 1
27 A 72093 SPRING - idle screw tension ..... e et 1
28 169- 77 SCREW - throttle dog clamp #8 x 1/2" N.C. fill, hd, * ... .1
~ 29 A 7720986 . LEVER ~throttle. . .. .. .- e s v v et s e s e s s v anas 1
‘ 30 A 72095 SCREW ASSY - throttle lever ........ farer s ae e 1
. . 31 ~ NSS BODY - carb. (Order AT2073 Carb. ASSY) + c s eveacsacnrs 1
: 32 A 172108 © KIT - carburetor repair . oo ovn o ettt e ety 1
f- { ‘
e {0 )
9 , . ;
. "n o ‘;}-:,“. ) -
e i 5 J )
P - L O
& _
‘ o Printedin U/S.A. - - .= ) " October, 1966 )
: Ly - - ]
" [ -1 -
t . - ) i .




\ E
! L L CASE 158 AND 195 GARDEN TRACTORS - - 23
. . T ] =L :
_ . : - - "PULLEY cLl_JTcH, : 'i’ -
| B e .- ) . ) - ) - . 5 } P E l ’
k L T - . '
A REF.PART NO: : ' ' DESCRIPTION . ‘ . . REQWD
Lo 1 € 12098 LEVER - ‘clutch CONrol =+ meveiei i erheal ol
P 2 C--12094 °  LINK - clutch control £. .+ . . . .. sv el 2:
§ o 3 'C 10487. - KNOB - lever-------------g---:\-"i ..... ey e e i]e
v .4 132- 24 PIN-cotter 3/32" x 1/2" « % oo e ve dee e e .
: i - B C 10883 PIN - safety « - - - c v v i it e i e n e e taennn R L T
o . 6  141- 2 PIN - clevis, 1/4" x 3/4" . . .. DRI AP ARI
: E 7  115-" 103 BOLT - 5/18"-18 N.C. x 3/4"plated + « « =+ oo v u. .. .. 1
: - 8 192- 20 - LOCKWASHER - 5/16" SAEplated <= = v v+ = v venun.. D |
N 9 " 129~ 102 . NUT - 5/16"-18 N.C. plated- - % - . . . R e Feede ..l
C 10 195- '5I7 . WASHER. - 1/4" plain plated - -+« o« + . - . R R A
[ 11 C 10311 , CLUTCH --PTO "V" belt {parts not servzced) R s |
o <12 C 10812 SPACER - fan, short «««+.ovuunnuaan ). IR |
13 C 10827 BRACKET - PTO control -« -« «. .. - R I I I e 1
14 . - BUSHING - (not used) - < v e v e vt i e, PRI e e
15 BUSHING - motused)- - - - v --vv--.. R R
16 - 214- 101 CLAMP - 3/8"1D. --- .. R IR 2
r B '
7 s FRONT P T O. (OPTIONAL)
1 C 10500 CARRIER - pivot apd bearing: ++« - *+ss v essetsevnn e
2 C 10502 - BEARING - sinteﬁél bronzes -+ -, ’
3 C 10503 SHAF'];; PTO pulley + s+« P T T T N T O, e ¥
, TN 128~ 22 KEY %o #13 QAR ~ v v vmernennnn
; . b C 10504 PULLE|Y=\ ................... R R
; 6 C 10505 PULLEY - drlven adjustable « « -« o0 SRR S S
: 7 C. 10508 ,WASHER - R R e m e e s R
8 C 10507  BELT - 3V section 30" -+« vreeavccoonnan.
9 192. 21 = LOCKWASHER - 3/8"SAE +:cavernsrvonen :
10 . 113- 221 BOLT - 3/8"-16 x 7/8" hex head - <+ +-+« ==«
11 195~ 522 WASHER - 3/8" SAE plajn = »+ « e enseacnsn
12 83- 56. SETSCREW - 5/16" x 3/8" socket head
{
&
Ay
1
Printed in U, S. A. ' ’ October. 1986




. - . ! y - L
. - i CASE 156 AND 195 GARDEN TRACTORS . 25 )
¥ 24 - e ' ' , : , .
- ’ o o, A70202 STARTER-GENERATOR -
) r REF. PART NO, . DESCRIPTION . REQ'D |
, 1 R 15108 BOLT-thru(includeswasher)-------------------------2 & :
2. A 72104 FRAME ASSY - commutator end « s vocvvuunnlnnnn... erel i
) , 3 R 15087 RING - bearing retainer « .+« oovceviunnnnnennnnan.,y \
[ 4 A 25461 BEARING - commutator end ball R TR '
. B i5 A 72039 HOLDER KIT - ground brush - '+ « + v .. .. e ‘,
B A 72040 HOLDER KIT - insulated brush, + + « « o . . . . R I e | /
. 7 A 72038 BRUSHASSY . oot cvvvie e ee mmve s et ieiiarina...D ’
* 8 R 15090 ARM-br‘ushpressure....................... s e
. 9 A 25423 SPRING ~brusharm. .. .....000e.uinn... B
S&— 10 A 72042  -COILASSY - field R.H, ... .. A
: 5. T11. A 72048 STUD -~ armature termjnal :..... S T 1
. 12 R 16147 BUSHING - insulated, armature stud . ..... P I A |
: ) 13 R 15079 WASHER - armature stud . . ....... N tee.d
LW, . 14 192 8 NUT - terminal stud 12-24 hex; ... . . . et et nd
® @‘\ﬁ'f' 15 182- 17 ° LOCKWASHER - terrinal stud $12 . . . ... el g
L y . 16 R 16148  WASHER - insulated, field stud. . . . . . . . . S S
. _;;;g; *é'-% : : 17 A 32043 . COIL ASSY -field, L.H. + -« «.v.uon... et .1
7 s @ 18 A 72049 STUD - field terminal «« .5 venrcnnnnnneninnnne.,]
. q, N 19 R 15077 BUSHING - insulated, field stud . .- .............. ceean 1
- 7 . 20 A 25447 INSULATOR - field COil - - . ....... e 2
o~ 21 A 72044 SHOE -pole, plain « + ¢+ o v vt v i m e v enn. e et e et
22 A 40738 SHOE - pole, notched . ...... e e C e e —
23 A 72041 ARMATURE ... v\ v nnn.. e ee e T
24 126- 111 KEY - Woodruff, armature "« - « . . PRI I I A A R |
26 D 32477 SCREW -pole . ...... [P I 2
, ' 26 NSS -~ BODY - starter generator (Order A70202) «..... I |
27 173- 237 SCREW - 10-32 X 1/2" rd. Hd. + + v+« s e o oann. e Lo 3.
"28 192~ 18 LOCKWASHER -~ 3/16" plated . . P I P
29 A 72050 RETAINER ASSY - bearing (includes ref, 37 & E] ) I s vl
30 R 16170 GASKET - bearing retainer . ....-. . .... e e maaaa el
. 3l» A 25441 BEARING - ball, drive end . ..... .. st e e .l ] .
) ' 32 " A 72048 FRAME ASSY - driveend ......... e N | ‘
33 A 72047 - SPACER -pulley . ............. B 1o
. 3§ KO 235260 . PULLEY - starter - generator drive . « % . . v et .. .. S
B 35 _102- 26 LOCKWASHER - 11/16" plated . . . . v ... ... e
- 36, R 15105 - NUT - armature shaft, drive end. . . ... ... . I S
. -3 NS5 ' RETAINER - grease (Order A72050) . .. ... e S |
. \ ’ 38 NSS SEAL - felt (Order A72050) ...... c s ot s e e s a W1
1 39 NSs .SPACER-armaturesha.ft,inner......................,..1‘°
1 .
] >
. 1 )
- | . |
| ) —
4 -, l i . - i !
o | a :
z | . N .
, ’ - | o
~/ ’ .-
Printed in U, 8. A, ., . October, 1966




an

26 ) . *-;%‘ .
- o ’: ' ¢ ! - - .
»
; REF.PART NO.
€ 10569 -
2 € 10570
. | 3 25 1510
: ( e 4 A .70058
. ; - 5 C 11676
. 8 C 12208
. . 7 C 11685
‘ 7. C 13136
, 8 C 12205
. ‘9 C 12126
10. T 25683
, 11 'C 12125 -
12 C 12007
. 13 195+ 2082
. . y .
’-l“-' 7
. ' Jm -
.‘: % N ;
- . -’( -
. iy |
» v ‘ nf‘
~
~  Printedin U. §. A.-

CASE 158 AND 195 GARDEN TRACTORS 27
y STEERING GEAR A
1 ' PRl
H ) .‘;'; .
. DESCRIPTION REQ'D: -
CAP7steeri:1g_wheel...........................géiJ.l
RING = cap T 5.’.;_. 1+
NUT-j’am,5/8"-1,8"FHNUNF--«-»--------------------31 ,
WHEEL ~steering - - v+ oo v e i vnennnnn.. tat e ikt
GEA.R-steeriP_(g....' ........................ EREETE
BUSHING - bronze 3/4" LD, x 7/8" Q.D. x 7/8" long . oovnn... 1
SHAFT - steering (195)- « « « v v ovnenieenn e nnnens o, 1
SHAFT - steering (155)- -+ v oo v oo ve e ive e eaen e, 1
BUSHmG - ﬂal‘lge LR T T 1
BUSHING - nylon ««ovunvninines s inin e eeenemnn 1
RING - I'etai'ﬂing ---------- L I R I . . - 1
WASHER - thrust. - . . .0 o 0o it it i e v e e e e 1
RING - external retafning « - « v oo v vuevuaenunnnus o, .. 1
_ WASHER . .... N et n et e e 1
2 ] fi‘ o
o C, %, =
y - s &, )
& ‘\\\
w’ G q‘ \\\ | /
. N\,
: o, . - \
o h \\
N - TN
. -\
_ ¢ ) . \\ .
Thae e %
: . -
I - :f ] " :\
: October, 1966
B ey

d:_'t

o



28

% REF, PART NQ.

Fl

26+ 118
92~ 8
- C 12102
C 12527
C 12115
141- 6
132- . 47
C 12007
C 11906
C 11999
C 11842
C 11841
C 10235
219- ; 8
C '12003
192- | 21
113- / 205

/-

25- 118
92- 8
C 12102
C 12104

-

CASE 158 AND 195 GARDEN TRACTORS

© . 156 FRONT AXLE.

NUT - 1/2" FHNUNC

LOCKWASHER ~ 1/2' SAE std,

JOINT, ball, 1/2"
.ROD ~ drag link™
WASHER - spring

PIN - tie bar and drag link *
PIN - cotter, 1/8" x 7/8" -

RING -~ external retaining
WASHER -~thrust, 3/4"

.+ AXLE - front

. SPINDLE - right hand

A
e

SPINDLE - left hand

. TIE BAR - spindle

. FITTING - lube, 1/8"-28
. #PIN - axle pivot (See C120

A LOCKWASHER - 3/8"
BOLT - 3/3"-516 x 5/8" hex head -

we

132- 47

141- - ¢
C 12007
C 12000
C 11902

" C- 11953

C 10246
219-. 8
C 12003
192- 21

C 12008

113~ 205 .

W B433-5-

196 FRONT AXLE

NUT - 1/2" FHNUNC

LOCKWASHER - 1/2" SAE std.

JOINT - ball, 1/2"
ROD - drag link

SAE

PIN - cotter, 1/8" x 7/8" -

PIN - drag link

RING - external retaining

AXLE - fropt >

SPINDLE - right hand

SPINDLE - left hand
TIE ROD

FITTING - lube, 1/8"-28

PIN ~ axle pivot (See C12005 for
LOCKWASHER, - 3/6" SAE

®

DESCRIPTION |

L]

05 for tractor w/PTO)

stractor w/ P'Ijb)

"

"BOLT - 3/8"-16 x 5/8" hex head.

RING - external retajning

WASHER - thrust, 1"

. -

~

o -

Hﬂ‘uwwmuh—m.&wwo&h‘ﬁ'NNe

RE

- s n . " - .
Bl e el N Ll S A e

October, 1966

¢



(=%

30

-

REF. PART NO.
1 C 10263
2 C 10314
3 C 1208r
4 219- 1
5 C 12110
6 _C 12111
7 C 12370
8 C 12007

11 . ¢ 10317

CASE 155 AND 195 GARDEN TRACTORS o 31

155 FRONT AND REAR WHEELS

. DESCRIPTION - : " REQ'D

WHEEL ~ F€ar e e e oo vinieennnsias s e e e 2
BOLT - rear wheel -:............ et e e e 10
WHEEL—'fI'OIlt'w,"""""-":""m ........ feeea. 2
FITTmG-lw'.'NpT'....,....; ............. i 2
\WARNG— ront wheel (innex). . . ....... e a2
, +BEARING - front wheel {outer). - . . .. ... .. ... ... ... 2
1 CAP- plastic, front wheel . :. .. ..., .. ... ... 2
R‘g‘i\q-externa.lﬂretain‘er..........' .............. 4

El

195 FRONT AND REAR WHEELS

WHEEL = F@AT ++ v o vt vvvnnsaeeieeeceas e 2
12 A 30084 BOLT - rear wheel --......... Cee e e e 12
13 C© 12081 WHEEL - front . . .% Ae ey B 2
14 219- 1 FITTING - lube, 1/8" NPT « e v s vein s eeae e, 2
15 C 12110 BEARING - front wheel (inner). «« oo v vwuevunnnunn. .. . 2
16 C 12111 BEARING - front wheel fouter). « . - ... L e 2
A% C 12370 CAP - plastic, front wheel ............... et 2
18 ¢ 12007 RING - external retainer-....... R R R R 2
. . ‘\1 Ly
\
\
* » }
- ‘\ "
A
4 ) -
A(
Printedin U, 5, A. F : October, 1966

.



. . o . s 1 . i . R re-
"3# L I - , i o : CASE 155 AND 195 GARDEN TRACTORS 33
¥ i - L]
. - ‘ ‘o - TRANSMISSION AND FINAL DRIVE
' REF. PART NO. ‘ : DESCRIPTION REQ'D
- 1 [ 11640 CA - transmissim ----------- e 1
2 . A 70137 GASKET - housing to case« » - » <+« vauvvesunnn., R 2
. 3 A 70142 BUSHING - flanged, rear axle housing + « « -+ + + » =+ + » [==ses0
4 C 10294 HOUSING - rear axle, right hand - - terriraasens N R |
5 C 10295 HOUSING - rear axle, left hand =+ ++ -« =vovvos. Footmg oo 1
6 A 70141 BUSHING - plain, rear axle housing »= « -« + « A R
7 A 70143 SEAL -Tear axle housing + * « == -+t st s rrnusnnns beereian
8 C 10287 SHAFT ~ axle, left hand {(155)+ - - « - » R R feereeay
8A C 10289 SHAFT - axle, left hand (195)« « + - r r s v v e v a v v vnnn fooenenn 1
9 C 10286 SHAFT - axle, right hand (155)- - -« >+« -« » e / ------- 1-
SA C 10288 SHAFT - axle, right hand (195)- « =+« « - =+ + N R LR 1
10 221- 4 PLUG - pipe, 1/2" square head - -+ =+~ -soesta.. U 1
11 138- 102 PIN - axle retaining' ..... EREE R i ee e s i\ .J; ........ 2
12 C 10289 COUPLING - motor input ---+---000n e Jroopeenas 1
13° C 12156 BUSHING - nylon « r.v « v v o - v u . fereanan e il ., 1
. 14 B 18208 RING - coupyling] retaining “ i s a4 m T S S R 1
' 15 € 10291 WASHER - input shaft stop « « «»+ « - - A e 1
16 C 11998 SHAFT, transmission input = <+« c» s v v e v e, 1
17 C 12009 CLUSTER - input gear =+ -+ ««+-vxsu. ereceeas T 1
18 C 10299 RACE - bearing inner----.+.... R e 2 '
19 F 19478 BEARING - input shaft, middle- - -+« «+==rs oo - R iel .
20 C 12013 BEARING - input shaft, end - - + -« - e R A 1
- 21- A 70127 - BOLT - 3/8" x 1-1/4"" N,C., special sealing * « - + - - - R .12
oo 22 C 10303 PLUG - breather, transmission = - <+ s+ - -« LRI e 1
. 23 13- 820 BOLT - 1/2"x 1-1/4", case toframe « + + « <=+« s onumussan.. 6
24 92~ 8 LOCKWASHER, 1/2" SAE. + =+ + + v+« e v aunx. CEREE / .6
25 C 10302 GASKET - transmission case cover «+++~ s« «navsvs . R | _
v 26 92- 5 LOCKWASHER -~ 5/16" SAE- ++ -« - R R 7 .
- © 27 13- 512 BOLT - 5/18" x 3/4" N.C.,, trans. cover « « -« v+ eeovuesrnn-. 7
| 28 C . 10206 =~ COVER - transmission cage: « - - - - = e+t « =« - R R 1 -
. - 29 € 12011 FORK - gear Shift » » » + + « o oo oo cnnnrsnnn e KRS
o~ 30 C .10254 LEVER - shift -« -+ [ PT e e e e e e 1
‘ ' 31 - C 10261 SPRING - shift lever « -« «++s e roennnnns.. e 1
32 138- 2002 PIN - shift fork, locatings+- -+ --«. ... I I o2
33 C 10253  GEAR - differential -+ - « » L T W e e e 2
34 138-72036 -  PIN - differential pin, locking- - - - - Feeeieneaa. PERRER 2 F .
¢ 35 132~ 91 PIN -eottef, /16" 1Me e s o Pttt 4
- 36 C 10252 PINION - differential « -+ + ¢ = s = = 2 2 o« ‘...’ﬁ..........:...4 .
. 37 A 70131 SPACER - differential pinion « « « = « « « » I Ry .
B 38 C 10243 HOUSING - differential geayr « "« + - -++ ... e e 1
39 C 10298 PIN - differentiall:%,mn ...... CIEI IR DT sreesg
40. C 10292 WASHER - transmission <+ +» e« v v e v R
41 95. 5 WASHER - 5/16" SAE,plain »+++« - s eat ittt i innnnan 3 -
"42 13- 510 BOLT - 5/16" x 5/B" frans, cover "+ - vt sseroann..y 1
43 C 11332 SEAL-Shi.ftshaftoil...........................,..1
} ) | i
. -
. o . ‘ ¥
T v oo ‘ N : ’ % @ '
: i
Printed in U. 8. A, oo October, 1966 |




. N
+ ‘ B |

—

CASE 156 AND 195 GARDEN TRACTORS , 3s

HYDRAULIC SYSTEM

REF. PART NO, DESCRIPTION REQ'D . -
1 £C 10270 MOTOR - hydraulic (195) Repairs Page 41 - =+« « - » AR EERES S
1 ¢ 10m1 MOTOR - hydraulic (155) Repairs Page 41 -+« #'~ <« o v oo ... -1
2 A 70128 GASKET.- niotor to transfer case* ** ===+ =vvenveeenan.. 1
S 3+ - 218-7 493 FITTING - 90°, 1/2" tube x 1/2" NPT - - - -+ - - REREE AR ~2
- 3%+ 218- 5106 FITTING -~ 90" elbow, 1/2" tube x 3/4"'-16 "O" ring -« - - - RERRR 2
4 A 7012% BOLT - special, Jay-LocK:« * =+~ »«navvsaran.. EEEERE -4
5 166~ 23 BOLT - 5/16"-18 x 5/8" NC,-+---- LI SRR IR AP 4
6 193- 28 LOCKWASHER - 5/16" internal tooth -+ =+ + s v ceeiunna.. .. 4
7 C 12049 TUBE - frt. valve port to brake (195) - = e e m e 1
7 +C 12051 TUBE - frt. vaive port to brake (155)- - <« : - - lniaiLL, 1
8 C - 12050 TUBE - rear vilve port to brake (195)- - « v - .. ... SR I R 1
8 C 12052 TUBE - rear valve port to brake (185) ¢« -+ v n L EEREED |
9 C 10528 VALVE - park and brake (Repairs Page 49) - ¢ v« - evvnu.. .. 1
10  218- 5108 FITTING - 90°, 3/4" tube X 1-1/16" thread -« » = + « =« + s o v v v 1
11*> ¢ 10495 VALVE - control NPT ports(Repairs Page 37)- « « + « wo v s nvn. . 1
11%#+ ¢ pZ149 VALVE - control SAE ports (Repairs Page 377y « « - -+« I 1
12 218-; 1494 FITTING - 90°, 5/8" tube x 3/4" NPT - ++++-... rrrrEr e 1
13 ¢ 10266 TUBE - heat exchanger to valve « « - = » + « e = s v .. . R 1
14 C'. 10418 CLAMP - hose {tube end) *« ==+ --«eocuuen.... R 2
> 15' C *‘:m419 HOSE:- - - - R T fh e e s e s e e anaa .
. 16 C 10877 CLAMP - hose (heat exc erend) - - - -0 SRR IR
17 C 10267 TUBE - trans. to heat exchanker (195)» » - - - Ll Ll Ll
17 € 12067 TUBE - trans. to heat exchangr (155)= + + + = == =+ oo evuun...
18 218- 445 FITTING - 3/4" tube X 8/4" NPT * + » = = ¢ e+ v v vusnnunnn...
19 A T0117.-  FITTING - w/filter =« -+~ - \e - - SRR R
20 C 10264 TUBE - pump to transmission (195N = = >« «++« - . R R
20 C 12070 TUBE - pump to transmission 1681 R N L
21 C | 102865 TUBE - pump to valve -+ -« - - M N I I ST IR
22 218- 1056 FITTING - 90° elbow, 1/2" tube x 3/4" adec e
23 218- 5006 "Or RING - 1/21! ....... T e
24 | 218- 5059 FITTING --"O" ring, 1/2" titbe x 3/3" thread e - -
25  218- 5008 . "O"RING - 3/4" -+ - --cunun.. RIS
26 166- 561 SCREW - ferry cap, 7/18"-20 X 1" ¢+ S« = = v v v on.o s 2 -
- 27 193~ _ 31 LOCKWASHER - 7/16" external tooth » =+ v e v v e, Ll T
28.., C 10493 PUMP - hydraulic (195) (Repairs Page 39) -+ + « v s v v varnn..
28 "t 10258 PUMP - hydraulic {155) (Repairs Page 39)»» -+ - -
-99 126- 12 KEY - Woodruff *« « v =« c v e mnmtemmnnncennnn,. .
ot &30 A 70111 COUPLING - (Repairs Page39) - =+ s vcvnneunncnunnn... |
LU .31 W 5063-S KEY - 1/4" square x 3/4" -+ + =« e v v een.. .. prrmree e ]‘
C .32° 113- 207 BOLT - 3/8" x 1" N.C. hex plated- « < -~ - il . ‘ |
T 33 192- 21 WASHER - 3/8"plated "=+« e- v v seunurennan,.. rreaed |
34 A 70109 ° SUPPORT - hydrauliec pump mounting « <= -+ +-«-. ... 0000 .
35 C 12072 EXCHANGER - heat* - ><- -+ - -civeani i ..., 1 |
36 171- 209 SCREW - 1/4"x 1" N.C. hex plated: * * » = »+ e v vvuvunsnrn.. 4 |
-37  193- 52-- LOCKWASHER - 1/4" externa) tooth » - « - - - » + R 4
38 C 10348 BRACKET - heat exchanger-+: - - v+ cveereenunnnan... .2
39 73- 410 SCREW - 1/4"-20 x 5/8" N.C. flat head - - % - - - T2 T
40 25- 104 NUT - 1/41-_20 N.C. » v "t et et e e s s st RICIR R R e = 2
41 g2 4 LQCKWASHER - _1/{41' SAE - e e e L I 2
.42 A 27410 "O"RING-...... R R . 2

" * Used on Model 155 tractors-with serial numbers beginning with 9615251 and ending with,
9605379, Used on Model 195 tractors with-serial numbers beginning with 9620251 and
ending with 9620323, ’ o '

** Used on Model 155 tractors with serial numbers 9615380 and up. ._
Used on Model 195 tractors with-serial naimbers 9620324 and up. :
Printed in U. §-A— R ., o : October, 1968

£




T ey

/

~

_ REF.PART NO.

1 186~ 8
2 - 166- 8
3 A 72085 °
4 A 72059
5 A 7982
& A 172069
7 A 72058
8 A 720M1
9 A 72p57
10 A 172055
11 O 9638 AB
12 A 72060
13 A 172063
14 A 72066
15 A 72087
18 A 472082
17 A 7‘%056
18 A 75081
19* A 72052
19¢+ C 12524
20 A 72068
21 A 72070
22 A 72064
23 A 72072
24 A 72070
25 A 72061
26 A 7982
27 A 72062
28 T 13224
29 C 10990
30 C 10989
31 C 10988
32 C 10987

ASE 155 AND 195 GARDEN TRACTORS .. 7
¢ - B "

RAULIC CONTROL VALVE

DESCRIPTION ' REQ'D
CAPSSREW - 1/4"x 1" N,C. ferry hd, * ==+ rrreeresesnsns 1\
CAPSCREWV 4" x 1-1/2" N, C. ferryhd.* =" " * Tt 1
CAP - Va B o] P -t o r e e L I I R .o M 1
PLU N T LR R R Te e e 1
oM R 5 78 L N R R a e 1)
SHIM - relief valye -+ + +» ¢ « o » s r e st e et s 9
SPRING - relief valve (outer) ............... I |
SPRING - valve relief (inner) + + <=« R 1
SPOOL-relie{valvepoppet*'------“' ............... 1
SEAT_reuefvalve ------- .-".".‘-..---"...."‘-.‘1
SENAP RING - valve * » * » = o ¢ 6 e s v v v s s s avosorsossaceses 1
WASHER;- valve spool end spacer * - «+*«--ssrrssecncen, 2
SPAC - valve Spool eHd P T R - see e 1
WASHER - retainer relief valve plug -+ - - - - Crtrrceseecaar 1
R - back up ------------------- L 1
SEAL—quadring R I R I I 2
PLUG # ¢ ¢ ¢ 2 v st ot ottt et v st nedn s rsaannnscenn 1
"O"RING-plug »+»««»s«-cveassonan RTINS 1
BODY AND SPOOL ASSY, NPT Portge - -vsvrsrasannnnn, -+ 1
BODY AND SPOOL ASSY-SAE Ports. . v oo v e vvevennnnn oo, 1
RETAINER - seal = + » « » « R I R 1
SEAL “ VL * 4 = » o= 2 35 4 2 2w ovaaenna R R LI 1
CAP - valve end ------------------------ R ‘1
KIT - valve seal b= ¢ 5 b ol T 1
SEAL -~ VEE = = - # v * ¢ ¢ s s = s s s 6 0 unvsvrstnevnnscnns 1
"o RING - 5/8" R I R AP LI . 1
MO RING = 13/18" v 0 » ¢« st s st s vnem s annnnonsns 1
QUADRING =« = - » r 22 s s s. s e st s e n s me e e e me e 2
SEAL-- Q" TINE- + + ¢ 4 ¢ v e n v nens e 4t e e et e aemsaa ae o i
PLUG - conversion -+ s + « » - « R et he b emeeaaas 1
WASHER - « + ¢« 2 I R N I I T I T T T T 1
WASHER - Special v+ v+ o v vt ot cencnnnne o tereraaa + 1

BRACKET MOUNTING - = + s« + t c s 0o nsonscn oasnnnnnns. 1

* Used on Model 155 tractors with serial numbers beginniﬁg with 8615251 and ending with
8615379, Used on Model 195 tractors with serial numbers beginning with 9620251 and

ending with 9620323, s

** Used on Model 155 tractors with serial numbers 9615386 and up.
Used on Model 195 tractors with serial numbers 9620324 and up.

s

‘Printed in U, 8. A.

October, 1966

\/“\



REF. PART NO.

cocnm-a-acn{,mm-wma-r-

18
19
20
21
22

Printed in U, S. A,

C .10493
C 10258
13- 652
72000
11844
12003
35956
11642
72005
11643
72004
6- 12
NSS
72001
72002
72007
13827

SrorPar>ar

QFr

A 710111

83~ 55
-NSB

A 70112
NSSs

1

CASE 1585 AND 195 GARDEN TRACTORS

HYDRAULIC PUMP ‘ S

DESCRIPTION B - REQ'D
PUMP - hydraulic (195)» « v+ s s e s vvveunnn A 1
PUMP - hydraulie (155)« « » + « « e s e e e Vereeaeens 1
BOLT - 3/8" x 3-1/4" N.C. hex head- + « » » VT RN |
WASHER-specjal ...... ...-.....—..‘ ...... e e st e 4
COVER - rear, puip body« « + « - .- e e e e s P e e s wr e e 1
SEAL - pumpcover.....f‘.: ........... R .2
BEARING - PUMP ZRAL =« ¢ = » g s-6 5 8 ¢ s v v ¢ s 08 2asccwuseas 4 .
GEAR - pump drive (For C10258 pump wﬂﬁ) cereenl
GEAR - pump drive’(For C10493 pump odel 195) . ul
GEAR: - pump driven (For C10258 pump-on Model 155} ..... il
GEAR - "pump drwen (For C10493 pump on. Model 195) RS | )
KEY - Woodruff #6 - L reene]
BODY - pump (Order 010258 or C10493) --------- e 1
GASKET - briss, front covers - -+« +esexseesisvearans]
SPACER - gasket, front cover « - -« ee e e e e . TS |
CO‘VER front pump baiy . o. ------- R R R w0 ]
SEAL = pump shafts * =< * v sttt i e 1
-PUMP .RIVE COUPLING
COUPL].NG - pump drive R I t e e e ~--1. <
SCREW - 5/16x 5/16' N.C. socket head set ------ wr e o2
HUB - half, 5/8" dia, bore (Order ATOLLL) s v veeeees e 1 .
SPIDER - couplmg ------ 5 % W e e M R s N s es e IR 1
HUB - half, 1" dia. hore (Order A70111) - AR RN RIS |
|
e '
1

Ottober, 1968




L

. l PO, Y
; - . B a = . ,. -'.,; ", A 2
CASE -186 AND, 195 GARDEN TRAGTORS o . 41
| ' R N
.- | - 186 ° HYDRAULIC DRIVE MOTOR i LT .
N s * . N s r’ P 1 4 N
REF. PART NO. . ) DESCRIPTION . REQ'D s
v 1 C_ 10271 MOTOR hydraulic drive (155) «++ .. - - pee et ORI B LT
- . T 2% 7 4 NSS -OIL SEAL - mtgplate(Seeref 21)--'--------: ------ 1 ‘-, L
.8 * 172028 PLATE - mounting + » s « v = v s o%'s v 2 o4 YRR PP 1 R
N 4 166- 23 * " CAPSCREW - ferry 5/16".3 X 5/3" NC, v etesnnns reee e 4
© .5 193- 29 LOCKWASHER - int. ‘shakeprdof 5/16"- « - « - « R 4 -
6 " 138- 134 PIN~roll 1/47" X 1.+ ¢ ¢ ¢« e v s a as '*"*?&\ ........ NI |
T* NSs - QUAD RING - mtg, plate (See ref. 21) ¢y« o s« & bae s <1 7
8  NSS . °  O"RING - mtg. plate to hsg, (Sée ref: 21) Case AL7528)- - - - 1
8- A 172030 RACE - output shaft bearing « « o+ - =+ ¢+« S I . ‘1 .
10 A - 72031 0 BEARING - thrust, output shaft thrust - -+ -- - RIS -
- 12 C 11845 SHAFT AND HOUS]NG Crear e e s eaaa XTI 1 .
13 A, 72034 PLUG - housing «.« s« esvvian- L .1
14= " NSSs | "O" RING - hsg. plug-{Seeref, 21} » =« » vvesserueannns [
w16 A 72027 - COUPLING - Grifve » o « st v oo o v Far e e g et
16 -A 72028 PLATE-SPE.CEI‘ ............... R e | .
17 A 72025 GEROTQRSET(1-1/4"thick)---.--------'------.---:-'-1' o
. 18 A 72051 SPACER - cplg. driye (3/4" thick) + ++ + -+« Precrereas 17"
19 A 72024 . CAP -—end--crcev-tnrrronrnenana et e ieeea 1
_20  166- 531 -CAPSCREW - ferry 5/16" x 2-1/2" N,F, "=+ "+ - e 7
21 A 712036 KIT - "O" ring and seal (Incl items marked w/*) ¢+ o0 v 1
. 19‘5 HYDRAULIC .DRIVE~ MOTOR
P26 C 10270 - MOTOR hydraulic dreive (195). . .. . . 00 v v u . e e s TR |
. - 26% .. NSS ) . OIL BEAL - mtg, plate (See ref, 45) + vt v o ov o e onnnvol
27 A 72028 "PLATE = mounting .. ...... 000000, P b e e .1
28  166- 23 . CAPSCREW - ferry 5/16" x 5/8" N.C. .. .20 w... . e 4 -
29 193- 29 . IOCKWASHER int, shakeproof 5/16" I 4
30 138~ 134 PIN - roll I/Lx el e e e s e e 4
31* NSS _ 7 QUAD RING mtg plate (See ref, 45} e 1 o
~ 32% NSS *. "O"RING- (Seeref. 45)............ e e o1 y o
I 33 A 72030 RACE - output shaft bearmg ................ e e 1 1
| 34 A 172081 - BEARING - thiust, output shatt .. . . .. S .
E 36 C 11845 SHAFT AND HOUSING . . ... . ... e e e 1
i 37 A 72034° PLUG - hOUSINE « v v Vv vs s e ceeeennnnn. el
| ! 38  NsSs "O" RING - housing plug (See ref, 45}........ P |
| i 39 A 72027 COUPLING - drwe .............. ese s e e eaea s .1
| ) 40 A - 72026 "PLATE - SPACET + v o 2 v v v domennennns leeraan P |
J 41 A T2112 . GEROTOR SET (@' thiek) .. coovvovu... R R T | ) R
42 A 72113, SPACER - cplg. drv: (1-1/2" thick) . . S e el _
43 A 72024 CCAP-end .h.iuiiiaieaeaanliniiannnn.. *.;, e 1 '
44 166- 532 CAPSCREW - ferry, 5/16'" x 3- 1/4" N F ..... A |
.45 A 72038 KIT - "O" ring and seal (incl. item marked w/ *) B |
* 1 |
- » % X |
\ Printedin U.S. A, - . fe , ... "' Octaber, 1966 L
. R ‘ ) a

R -




-~

k.8 —_— & v
J ,I %
A - - ] ‘ : '
. CA_SE 158 AND 195 GARDEN TRACTORS . X )
- } ) " ' :'
- SEAT, FENDERS AND TOOL BOX
n A ~ s - !
REF. PART NO. ' DESCRIPTION REQ'D
C . 10421 SEAT ASSEMBLY -------- L T, * 8 v 2
1 C 11636 . CUSHION - geat - ° R I T NI et g
2 C. 11837 'PAN - seat/;:,:f"""" LA T 1
2A  111- 207 BOLT-- Rd. Hd. Short Sq. Neck, 5/16"_x 2" N.C. j """" 3
a _C 11835 . CUSHION-back‘* ..... _‘:..-;............. I....'...l
4 131~ 351 T ONUT - 5/18M - 18 N, « « - F v e~ e’ e s e i v e vannans. -3
5 C 10429 | .SUPPORT - seat (I95) « =+ -+ ++» s .. A RIS |
6 C 10330 SUPPOBT - geat (155) ....... e KRR T R P . 1
T C . 10395 ~ FENDER - right hand (155)«---%--.. SGTTArere s st w1
8 C 10396 FENDER - left hand {155) + « » ee « == s e - v a0 erev e e s "1
‘ 9 175~ 400 - SCREW - 1/4"-20x 1/2"truss head- -+ -+ -+ exass trr-10
r 10~ 192- 19 LOCKWASHER - 1/4" SAE, plated * « - -+ s .- S U I
11 129~ 101 ] NUT - 1/4"-20 N.C,, fl. head plated - - -« -+« » - Trre e e 10
‘ 12 C 10423 STUD - tool box latch* * « =« « e s o s e e v an AL L LA N 1
.o 13 € 10489 WASHERnstqgretainer““”-'""""""""'_"'1
14 C 10490 - RECEPTACLE - stud clip-om * """ e aa T, 21
15-0 10424 DOOR < tool BOX *.* * * = s s e o s éemnnunennnnnsa Seereee 1
16 129- 102 NUT - 5/8"-18 N.C., fl. hd,, plated - -++--- - I 5
. 17 192- | 20 LOCKWASHER - 5/16" SAE, plated *-+----- frres sy 5 .
. 18 115- 103 BOLT - 5/16"-18 x 3_}’4" rd, hd., plated- » « - - - - - - .; A L ]
R ) 19 i15- 104 BOLT - 5/186"-18 x 1/2" rq, hd., plated = ----- M |
20 131- 178 . NUT- 5/16"-18 N.C. Gripco, plated ~ = =« - =e e o vaa ol 1
21 C 10433 MOIINTS - Seat ------- - - .. . . -“- L I .“o L B ] : LI A 3 —
'DECALS
30 T 12180 ° DECAL -Model 155 « v+ e v cvvsa. B .2
31 C 12181 DECAL - Model 195 cc e v v vt \ ---------- e
32 C 12212 DECAL - instrument panel (large)«« s '.s ..., Ferecaeaaas I
33 | C 12218 ° DECAL - instrument panel (small}s + + - v oLl LIRS |
34 A 70233 DECAL - Hi-Lo ghift - . . . et et e Sesareensay 1
35 € 12276 DECAL - hood stripe, R. H, . - - . PR R R I P el
"36. C 12277 DECAL - hood stripe, L. Ho - + + + v s e e vvnnan, ., . ceerra e 1
37 C 10838 DECAL - PTO ON-OFF- - . . . e e ettt e e eean ey 1
38 C 12506 DECAL - level indicator ............ R 1
A
CHOKE THROTTLE . ‘| L . e ‘-
OFF @ SLOW ' _ T . ‘ ! . ' .
B - N F GENERATOR ' ’ . . - .
I . ) . - ‘
LIGHTS - o oLt ' ) - i
ok F . . ; ' ) - - N
Printedin U.S.A. - October, 1968

s



T T N N I A

CASE 158 AND 198 GARDEN TRACTORS

o

HOOD.FRAME AND GRILLE
REF. PART NO. DESCRIPTION P , REQ'D
1 - C 11295 GRILLE + - - ws s s v v eencnuann Ceeeea et e e 1
2 C 10348 BRACKET - grille mounting - « = - s o v = v o oo .. e r e e e 2
3 C 10413 PANEL_g'rme--' ..... .-..-..--....--........‘-...1
4 A 24526 MEDALLION - radiator grille - - - - . e LS 1
.5 131- 138 NUT - 1/4" Timmerman. ........ s LT IR .2
. 8. 182- ,509 SCREW - 5/16"-18 x 1" pan head, Phillips - « « « « + v . . . e 2
7 193- 9 LOCKWASHER - 5/16" SAE external tooth« - - - - . . CICIR IR 2,
8 C 10370 PANEL - front; side, right hand - - - v+ . o oo u oL |
9 C 103871 PANEL - front, side, left hand . . . - . e e e, 1
10 C 12234 PANEL - rear, side, right hand - . ... ...... R L 2
10 C 12114 - PANEL - rear, side, lefthand - .. .% ... . ... oo ..., .2
11 C 10598 SCREW - #10 Phillips panhead ..'....... " e e e s aacaena 6
12 C- 10360 HOOD ............... C e Cre e, 1
13 ¢ 10361 SCREW - 1/4"-20 x 1/2", lock, plated - - - . « . .. .. e P2
14 C 11534 BUSHING - hood - - - - . e e et L2
15 C 12165 WRAPPER - frontpanel - - . ... . oot ii . 2
16 C 12203 BRACKET -~ fuel tank mounting - + + « o g o v vvevvnnewun. .., 1
17 193- 8 WASHER - 1/4" shakeproof . - - - . N LR T v i 3
18 173- 207 SCREW - 1/4"x 5/8"rd. hd. maching . « » - v e v v e e d.. %3
.19 129- 101 NUT - 1/4" N.C., zinc plated - - . . . . f et e, sl
20 C 11533 SPACER-hood -+ ........ S T AR
21 113 3 BOLT -~ 1/4"-20x'3/4" plated + « - v v v o v v v v wvonn. TR i: 1
22 .C 10283 FOOTPAD .« .:veueennnnn. e e e e et L2
23 15- 514 BOLT - 5/16" X 7/8" N.C., rd. b, + v v v e e v e ev o T
24 25- 105 NUT - 5/16". .. o ... e e e e e et e e ve . 2
25 92 9 LOCKWASHER - 5/16" SAE" « ¢ « « vt e v e oot o meeeeeennn, "2
26 C '11582 . CHANNEL -'instrument panel Liner. « « « o« oo v oo v emnn o on. . 1
27 C 12047 FRAME - main (195) - ... .... .. ..... e 1
27 C 12048 FRAME - main (155} - .... AR T R 1
28 C 11483 SUPPORT - steering (195)- - - ... s e e e a e D 1
28 C 12057 SUPPORT - steering (155)« + - - -« « + v e v v iiiiiunnann |
29 192- 19 LOCKWASHER - 1/4'" SAE std. plated » - « - - - . R T 4
30 172- 225 SCREW - 1/4"-20x 3/8" rd. hd. plated « = » + ev v s s an v vne ce. 4
31 187- 1036 SCREW - 1/4"-20 x 1/2" self-tapping « - « » + « = - = « geccenac-B
(-]
L1l
-+ Printed in U.S.A. a October, 1966

,‘1



OEamdi e -y

15
18
17
18

Printed in U, S, A,

EF. PART NO.

C. 12570
C 10336
C 10338
NS5
12280
+ 10356
10482
10485
138- 2033
129- 410

rRoRele

.185- 45

15- 612
92- 6

‘C 10449

15 B16
92- 8
15- 824

25- 108

4

Y

IMPLEMENT LIFT

|
CASE 156 AND 195 GARDEN TR.A*:TDRS 47

: ) DESCRIPTION ’ D
LEVER - implement lift (includes items|4 and 9) « v e 0 S0
PAD - liftlever « - = -« eceueneen. fr e et e - . .8
ROD-liftlever » + v+ «=rssao. R RN e SRR
LEVER - pivot' (use C12570) ++ = - -eoeveves. AP R 1
ROD - depth adjusting « « ==+ Ry (. 1
BUTTON = thumb = » « = « « s o« v o s 0 a0t 6t munonarencnnnnss 1
SPRING’ COMPIression - + -« » v s ¢t 0ot it s a e e/t s ena . 1
PIN - spira_].’ 1/3" x 3/4" ......... I Y A LI 1
PIN - spiral’ 1/4" x® 1_3/8" -------------------------- 1

- NUT = ng ------- L R N T S PO PR PR, 1
WASHER - 13/16 SAE, plain « + « -« - -~ . - & A 1
BOLT - 3/8"-16 x 3/4" N.C. hex head =« -+ +ownnan., RN 2
lDCKWA.SHER - 3/8“ SAE ’. 8 8 e " m st s ok aa R N ' . .2
DRAWBAR AND TOW HITCH
DRAWBAR - Riteh = = * * % % = ¢ ¢ ¢ 6 2 6 et e s 0 8 s 6 cnnsnsseensa 1
BOLT - 1/2n_13 NC, X 1" * = =0 cevuvocsssnsan I I I 1
LOCKWASHER - 1}/2 HSAR « -« s 00 R R 2
BOLT - 1/2"-13 N.C. X 2-1/4" =+t v s v evveevnnnncun.. 1
NUT - 1/2n_13 N.C.,‘ hexX » ¢+« - v st 4 v e i n st a s e s anaeenasy 1

¥
October, 1966 .




—

4’{'
/
REF. PART NO
1 C 12208
2. C 11807
3 C 11943
4 C. 12093
5 € 11942
6 A 37247
7 C 12127
8 C 12168
g 192- 20
10 129- 102
‘i' 7
B ¢ 12016
i 21 C 12019
22 132- 28
. 28 C 11620
24 131~ 352 °
25 C 10467
26 C 11531,
27 C 11523
28 C 10528
29 NSS
30 F 62075
31 B 18208
32 ¢ 11792
33 178- 26
34  113- 206
35 A 27410

Printed in U, S. A.

IS

'SPEED CONTROL "=

c oo 1a
MY “‘7 .
8 -

CASE_ 156 AND 195 GARDEN TRACTORS

* .+ _  DESERIPTION

LEVER - speed control {195)
LEVER - speed control (155)

ROD ~ spe

BUSHING - nylon , ., ...

" JOINT - ball

ed control .. ...,,,
BUSHING -.fliplok."

) REQ'D
M e e e e e 1T
....................... 1

BRAKE

PEDAL - brake ---------------------------------- 1
ROD - brake-I1ock == * ® " =+ e r s 00ttt ntaernensnnnnssnea 1
PIN - COttEl‘, 3/32n x 3/4!! ....................... . ]
LEVER - brake lock =+~ - - T 1
NUT - 3/8"—16, self—lo‘cki.ng' L R I S 1
ROD-EYE"""": ............................. 1
. ANCHOR’ sprmg T B T TR T 1
SPRING, eXtension * * * = * * % ¢ + = s = s v vt s s ot nnnosonnensa 1
VALVE - park and DEaKE & « + « + o ¢ ¢ ¢ o st o o v s ot s asvnsans.n 1
2 1 ) 1
OV RING -+ » - » » St e s et e e et 3
SNAPRING «-vue-uun.. R I I S T |
STOP -~ brake rode « « « = « o ¢ v vt v n o s o wnonsan St et e e ey 1
SCREW - set, 1/4" %/3/8" N,C. Cone Pt. +« - ... e e 1
BOLT-3/8x3/4 FHBUNC plated, . .. ... \0ovsesonnnnn.. 1
"O" RING - brake valve to hydraulic motor. - - v .o v e, .., .. 2

Qctober, 1966




i

o %

Il
P

CASE 158 AND 195 GARDEN TRACTORS S1

) %LschcAi. WIRING AND HARDWARE . -

CO B

REF. PART NO.

C 10474

. C 12209
<C 11249

C - 10549
11- 512
129- 419
11- 412
129- 409
KO 235197
129- 102
192- 20
113- 113
195- 520
K0 235203
A 70202
K0235196
192- 21
113- 221
A 11280
A 11278
A 11275
187- 1008
K0230722
KO 231281

192- 19 °

113- 1
K0A235005
M 20007
A 27251
C 11247
C. 10472
C 10836
187- 131

Printed in U.5.A,

DESCRIPTION REQ'D
. SWITCH - light . .... R T I S 1
LIGHT - generator indicator (with leads) « - » = =+ = e o e v vy 1
e SWITCH - ignition (incl. key and nut) Replacement keys
. not furpnished, Must be made locally: < -« == coevnenean,, 1
STRAP - battery hold-dowWn - = - + + oo e s e s v v eacncnnnnan. -1
BOLT - carriage, battery positve « « « « o =« v s v v ucn.., 1.1 0
NUT - wing, battery positives « « -« s ¢ o e e v v e v v v nncnuss. 1
BOLT - carriage, battery negative: - - « + v s s s v s cvvvennenn .. i
NUT ~ wing, battery negative + « « « v v e e v v v a v memennens.. 1
SUPPORT - starter generator adj. bracket- -« s ««-«-res.... 1
NUT -~ 5/16" N.C. hexplated » -« ¢ v vuvneerrennnnannaa. 4
LOCKWASHER - 5/16" SAE StA_ » « e« s = v v v s s e cvnmnennsn.. 5 .
BOLT - 5/16" % 1" N.C. hex head plated- - - - v » e o0 e v 0 e o v s . 3
WASHER - 5/16" SAE plajn - - . - . S e et 1
BRACKET - adjusting, starter generator - -+ s 0o o b ... ---e1
STARTER~-GENERATOR - Delco No, 1101870 « « - v v e o o o vl Ll 1.
SUPPORT - starter generator- » + o+ - v v e avvneronnncn.nn. 1
LOCKWASHER - 3/8" SAE std. plated « . . . - . e 2
BOLT - 3/8"x 7/8" N.C, hex head plated - « -« - - ¢ e v a v v o u.. 2
HEADLAMP ~ 12 VOl « « -« « t t it e ettt e e e eemeeennns 2
GASKET - retainer PiRE « v v i i e s it s e bt et e e e e . a -
. RING-headlamp retainer » « - + -« - v v v vt v v mnrs . .2
SCREW - #6 x 1/2" pan head self-tapping « » » « + =« - v e v eu.n.. 6
CONDENSER + ¢ + ¢+« c e st sttt nnse e cannsnsennns. 1
COIL - ignitions + + + =« -+ - - .. A e e e e feeea 1
LOCKWASHER - 1/4"Dlated + - v v et v o v iemane iomnnnnnns 2
.. BOLT-1/4"x1/2"N.C.hexheadplated« - - « « + » s e o e v v s uu. 2
CABLE - hightension« « - -« - v oot il iiii it s aeenn.. 1
SPARK PLUG - {includes gasKet)h « ¢ « coe e c o s v v s s o naneeass 1
GASKET - Spark plug « - - - « o e v v vt et e et nnennennssn 1
T BWITCH -~ Startere « = =« « s 6 4 0 o v it e e et e e s s avemee e 1
CLIP - Wire holder- - « « ¢ + ¢ 2 0 6 0 c e i e s s s asnceenees 2
NUT - Speed type UM -« o vt e i it i e e e i e e 2
SCREW - #10 x 1/2" flat head self-tapping - -« »+ e+ s+ v v n x> 2
%

October, 1966



-

‘-; CASE 156 AND 1956 GARDEN TRACTORS

Printed in U.S.A.

- 83
- ELECTRICAL WIRING AND HARDWARE
REF. PART NO. L " DESCRIPTION ' REQ'D.
34 A 70221 REGULATOR - yoltage, Delco No, 1118988+ « v v v o vvennnn.. 1
3% C 12187 CABLE - battery to starter button « - . . .. ...... e, . 1
’ 36 C 12198 CABLE - batterytoground - » « + e e v v v vve e v enennnn. .. N
37 C 12199 CABLE - starter button to generator- - - v v . v ovuunnn,. .. 1
-38 C 12193 WIRE - regulator ground to starter button, white, 12" ™.t
39 C 12194 WIRE - regulator to light switch, yellow, |
40 C 12269 . WIRE - connector to lights, blacK. « « o v v oo v v e emunnn.. . . 1. =
41 C 12270 WIRE—lightstqconnector........................,. .1
42 C 12195 WIRE - ignition swi### to regulator, red, 8:3/4" . ........ P
43 C 12196 . WIRE - regulator to starter button, black, 13" ......... R |
4 C 12192 WIRE - regulator to generator, black, 17 . . . . . R I |
45 C 10985 WIRE ASSEMBLY - headlight toground . . . ... ... I |
46 C 105892 . WIRE - ignition switch to coil, green, 36" . ... ..........., 1
50 - M 20164 " BATTERY-12volt ... ........ st b e e e e e, 1
51 KOA231533  LEAD - breaker contact (includes grommet). . v ... . ... I |
52 K0220297 GROMMET - breaker contact lead ....... e e 1
5 173- 210 SCREW - #10-24 x 3/8" rd. hd. plated . . . . S e ae. rer...4
‘54 192- 18 LOCKWASHER - 3/16" plated ....... C e e eaaa.a e d
55 KO232535 COVER - breaker contact . ,...... R R T |
56 KO220174 GASKET - cover, breaker contact™ . ... .......... Peaan « 1
57 187- 408 SCREW - terminal, #6-32 x 3/8" self-tapping IR I IR 1
58 173~ 224 SCREW - breaker contact mtg. #8 x 1/4"N.C.rd. hd. .. ..... .1
59  193- 5 LOCKWASHER - #8 internal shakeproof. . .... .. N A | .
60 KO220475 POINT SET - breaker contact .......... P PR |
61 K0220476 BRACKET - mounting breaker contacts . - - « o oo v ..., R |
62 KOX389-1 , ROD - breaker contact push. . - .. ....... e cen 1
63 KO275303 CLIP - breaker contact wire - - ... el e [eeer e 1
64 124- 102 NUT- FHNUNC 5/16 plated . . . .. ... e e v v e . L2 L
65 192- 20 ¥ LOCKWASHER- 5/16 SAE std. plated .. ......... eev e, 2.
66 175- 403 SCREW - 1/4" N,C, x 3/4" truss head plated: « - .+ .. :00 n.. 2
67 129- 101 NUT - 1/4" FHNUNC plated. . ... . e e e e i e s el 2
68  192-___19 . - LOCKWASHER ='1/4"plated - « et o o n ... R .- 2
69 ,.185- 517 WASHER - plain 1/4"plated + . - v . ..... e eren et 1
. . , ;

¥

October, 1866




i

D8 WHEEL WEIGHTS.- MODEL 155

. - ” %
REF. PART NO, ot DESCREiPTfOLﬂ : . REQ'D
1 NS5 WEIGHT - wheel, 12" {orderas machinery item) ..., ....... -4
2 111- 532 BOLT - carriage, 1/2" x 3-3/4" Plated ... . .. ...... ... 8
3 192- 23 . LOCKWASHER - 1/2" SAE std, plated . . ..., ... 8
4 -129-. 105 NUT - FHNUNC 1/2"-13 plated . ....,.............. . °° 8

D10 WHEEL - WEIGHTS - MODEL 195

CASE 156 AND 195 GARDEN TRACTORS 565

b =

w

10 Nss .. - WEIGHT - wheel, 15" & 16" (order as machinery item)- - - - . . .4
11 111- 530 - BOLT - carriage, 1/2"213 x 2-1/2vplated . ... ............ 4
12 111 531 BOLT - carriage, 1/2"-13 x 2-3/4vplated . ........... ..., 4
T13 92- ¢ g LOCKWASHER - 1/2" SAE std. plated « « « ¢ vvuuu. .. .. s B
- 14 129- "105-  NUT - FHNUNC 1/2"-13-plated- « « « v v iete L., SN
3 S " o e
%-‘,1 ) M i N 13 {_".cj\
5:-’:: . ) . - AL
%
by
it
T -
4 .
o D‘SJ
Ld fx ' Skt
et
$. ,
&
- .
- e B
5
odl
. ~ October, 1866



56

NO.‘.

NUMERICAL INDEX
PART

PART
NO.

"' PAGE REF. .
‘PAGE REF.

NO. NO.

»

>>g>?>$>>>>>>>>5>>w>>>>>>»$$>r>>>>>

P
PART
NO.
7982
7982
10326
11275
11276
11280
24526 .
25423
25441
25447 -
25461
27251
27410
217410
30064
35956
3247
40736
70058
70084
70090
70100
70109
70111
70111 -
70112
10117#,
70127
70127
70128
7@@1
70137
79141
V70142
. 70143
A 70202
A 70205
A 76221
A 70233
A 72000
A 72001
A 7200
A 72008,
A 172004
A 72005
A " 72007
A 72024
A 72024
A 72025
A 72026
A 72026
A 72027
A 72027
A 72028
A 72028
A 72030
A 72080
A 72031
A 72031
. A 72034

A 72034

S S A T

:P?P?'}b?’P?PFP_:F?PP?PIF'?PKP.:PDHDIP:PPF':P:P‘:P:PP#’#-:PP?'.‘P:PP

ez

\

PAGE REF.
NO. NQ.t-
41 " 21
41 45
25 7
25 5
25 8
25 23
25- 10
25 17 -
25.- 721
-2 32
25 33
25 11
25 18
25 29
4 .18
37 19*
37 10 .
37 17
37 9
3, "
37 4
37 12
.37 18
37 25
37 18
37 2t
.37 13
374 .22
3T 3
. 37 14
o387 tis,
37 . 20
37 . 6
37 21
37.. 24
3% 8
37°. 23
19 .1
21"
21 -6
21 .17
21 2
2T .1
21 10
21 . 9
21 18
2] © 11
21 12:
21 15
21 4
21 ) 3
21 i
21 18
21 22
21 23
~21 e
21 5
21 2q-
21 2%
21 25

A

0ONEAANAEANANANEANEANANGNENAGCQCACNDREE > > > b >k

A 72098
A 72097
A 72098
A 72099
A 72100
A 72100

-72100

A
A 72104
A

' 72102
A 72103
A 72104
72108
72108
- 72108
72108
72108
72112
72113
18208
18208
59393
59393
10235
10243
10246
10252
10253
10254

».

10259
10261
10253

.

10265
10266
10267
.'10270
" 10270
10271
.10271
10283
" 10286
10287

10249
10261

10294
10295
1029
102

10803

10311
C 10312
C 10312
C 10314
C* 10817
C

Y

'‘NUMERICAL IN

PART PAGE _REF.

NO.

PAGE REF.
- NO.  NO.

aQoann
[
Pk
=]
-
[w]

10258 ©
110258

10264 -

' 10288

) B2
By e 3 0 00 =T O &0 O b

10292 -

il
.

[T
-
;

© 10299 -
10302 -

aaoooacooaaaa

10311

10336 "

anooanaoooaanoannNaaanncad
[y
[
0w
on
[*-]

)

12071
G 12072
C- 12081

P

[y
b
[=]
i,
[

12048

12048

12050

: “%3051
052

éﬂzosv

. 12087

12070 _

P




K?' 235117

. KO 235954

58 .
NUMERICAL INDEX
PART PAGE REF. = PART. - PAGE REF. PART - PAGE REF.
NO. ¢ NO. - NO. NO. NO. NO. NO. . . No. No.
F 62075 49 3o )
G 13827 /39 14 KO 235118 7 7 KO 235954 13 38
KO 220174 13 49 KO 235125-S 13 11 KO 235954 15 a8
KO 220174 15 49 KO 235125-5 15 ., 11 KO 235855 17 4
KO 220174 53 56 KO 235125-5 . 17 ¢ 82 KO 236387 i 19 32
T KO, 220297 53 52 | . ko 235165 13 45 KO 246013 7 21
KO 220475 53 60 KO 235165 15 45 | KO 240013 7 44
KO 220476 53 61 KO 235175 13 2 KO 270889 13 3
KO 230011 7720 KO 235175 15 2 KO 270889 15 3
KO 230011 7T .43 . KO 235196 51 16 KO 271077 13 1
KO 230170-8 7 16 KO 235197 51 9 KO 271077 15 1
KO 230170-S . 7 39 XO 235203 51 14 KO 275066 7 26
KO 230170-S 13 ] KO 235207 17 8 KO 275086 . 7 49
KO 230170-8 13 9 KO 235260 25 34 KO 275067, 7 26
- KO 230675 189 * 30 KO 235277 17 58 KO 275087 7 48
KO 230722 ‘51 23 ‘KO 235278 17 57 KO 275143 7. 4
KO 231032 7 ‘5 KO 235287 9 2 KO 275220 7 3
KO 231032 ‘ 13 50 KO 235288 9 ' 18 KO 275303 53 63
KO 231032 15 50 KO 2352689 ] 186 KO 275341 5 10
KO 2310562 17 49 KO 235200 9 16 KO 275341 13 58
KO 231281 51 . 24 KO 235353 13 20 KO 275341 15 58
KO 231355 lg gg KO 235353 13 53 KO 275341 19 14
KO 232535 5 KO 235353 15 20
KO 235003 g .11 KO 235353 15 53 KO 275690 17 48
KO 235003 11 11 KO 235368 17 5 KOA 536 5 3
KO 235004 9 K KO 235478 ‘17 58 KOA 231533 53 B1
. KO 235007-8 7 17 KO 235494 17 41 KOA 235095 51 27
KO 235007-8 7 40 KO 235496 17 45 KOA 235100 5 1
KO 235007-8 13 10 KO 235526 ) 13 KOA 235139-10 9 18
KO 235007-S 15 10 KO 235526 11 13 KOA 235139 g .10
KO 235008 7 15 KO 235572 9- - 8 KOA. 235258 17 59
KO 235008 7 38 KO 235573 9 17 KOA 235327 - 7 22
KO 235010 7 19 KO 235831 7 10 KOA 235327 7 45
KO 235010 7 42 KO 235656 13 4 KQA 235569 9 15
KO 235011 7 18 KO 235748 13 ;42 KOA 235571 8 15
KO 235011 7 41 KO 235748 15 42 KOA 235611 9 8
‘KO 235025 13 16 KO 235757 13 29 KOA 235616 9 15
- KO 235028 13 # KO 235757 13 54 KOA 235646 T 25
KO 235025 15 6 KO 235757 15 29 KOA 235646 7 48
KO- 235025 - 19 52 KO 235757 15 54 KOa 235711 9 22
KO 235026 13 17 KO 235803 - 11 8 KOA 235737 13 8
KO 236028 15 17 KO 235810 - 13 5 KOA 235743 17 61
KQ 235047 7 9 KO 235810 13 55 KOA 235747 13 6
KO 235048 : 7 8 KO 235810 15 5 15 8
KO 235048 13 .51 KO 235810 15. 55 11 6
KO 235048 15 51 KO 235811 11 7 11 10
KO 235052 11 7 KO 235815 13 31 11 18
KO .2360583 i 27 KO 285815 15 31 19 25
. KO 235053 o1 50 KO 235818 13 35 11 15
KO 235054 DY 14 KO 235818 15 35 i1 15
KO 235057 138 58 KO 235820 15 4 KOQA 235867 11 \éﬁ
KO 235057 && 15 . 59 KO 235828 7 14 KOA 235948 11 2
KO 235062 . 13 31 . KO 235826 0] 37 KOA 235952 15 8
KO 235070 T, 13 29 KO 235868 11 17 KOA 236205 19 26
KO 235070 13 54 KO 235880 11 2 KQA 236293 -~ 15 7
KO 235070 15 28 KO 235890 - 11 16 KOA 236303 13 '?-‘
KO 235070 15 54 KO 235801 ° 11 18 KOX 22-35 9 12
KC 235084 " 17 52 KO 235892 L0118 -KOX 22-35 11 12
KO 2356085 ¢17 . 51 KO- 235050 -Ers 23 KOX 25-55 17 63
KO 235086 17 . 50 KO 235950 E .23, KOX . 25-67 17 47
" KO 235097 18 23 KO 235951 Yy 11 KOX 25-T1 ] 26
1 8 13 38 KOX 25-71 11 25

, 59
. NUMERICAL INDEX ’
PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.

KOX 119-14 9 26 25- 108 7. 19 129- 101 48 1
KOX 115-16 11 26 25- 118 29 1 128- 101 45 19
KOX 119-16 13 37 25- 118 29 20 129. °101 53 67
KOX 119-16 15 37 25- 1510 2% 3 129- 102 23 9
KOX 271-30 9 24 41- 18 13 i3 129- 102 43 16
KOX 271-30 11 24 41- 18 15 . 13 129- 102 48 10
KOX 271-30 13 34 61- 510 _ 5 18 129- 102 51 10
KOX 271-30 13 46 71- 410 & 19 129~ 105 55 4
KOX 271-30 15 34 71- 410 19 18 129- 105 55 14
KOX 271-30 15 46 73- 410 35 39 129~ 409 5 2
KOX 293-4 13 12 83- 55 39 19 129~ 409 51 8
KOX 203-4 15 12 83- 56 23 12 129~ 410 47 10
KOX 293-4 1% 6o 92- 4 7 2 129- 419 51 6
KOX 366-1 5 23 92- 4 - 35 41 1131- 138 45 5
KOX 366-1 11 23 92- 5 5 17 | J1s1- 176 43 2
"KOX 379-6 9 19 -92- 5 33 26 131~ 350 19 5
KOX 379-6 - 19 92- 5 45 -« 25. / 131~ 351 43 4
KOX 379-8 13 27 82- 6 . 47 13 131~ 352 49 24
KOX 379-8 13 47 92- 8 77 29 2 132- 24 23 4
KOXx 379-6. 15 27 92- &8 20 .21 132- 26 49 22
KOX-379-6" 15 47 92- 8 3 24 132~ 47 29 7
KOX 389-1 53 62 92- 8 417 17 132- 47 29 24
M 20007 - o1 28 92- 8 55 13 132- 91 33 35
M 20164 93 50 95- & 33 41 - 138~ 102 33 11
0 9638-AB 37 11 111~ 207 43 - 24 138- 13¢ - 41 6
R 15077 25 19 111- 530 55 11 138~ 134 41 30
R 15079 25 13 111- 531 - 55 12 138-2002 33 32
R 15087 25 3 111- 532 55 - 2 138-2033 47 9
R 15090 25 8 113- 1 51 26 138-2036 33 34
R 15105 25 36 113- 2 17 12 141~ =2 23 6
R . 15106 25 1 113- 3 45 21 141- 8 29 ]
R 16147 25 12 113- 6 13 19 141% 6 29 25
R 16148. 25 18 113- 6 15 19 166- 6 .37 1
R 16170 25 30 113- 6 17 3 166- 8 37 2
T 13224 37 28 113- 103 19 13 166~ 23 35 5

T 25683 27 10 113- 113 51 12 166- 23 41 4 -
W 5063-5 9 21 113- 205 29 17 | 166~ 23 41 28
W .5083-8 11 21 113- 205 29 34 i\ 186- 531 41 20
w 063~S 13 41- 113« 206 13 14 166- 532 ° 41 44
w 50638 - 15 41- 113- 208 15 14 166- 561 '35 26
W .5063-8 - 35, 31 113- 206 49 34 169- 77 21 28
W . B433-8 29 36 113- 207 13 33 171- 209 35 36
- X 113- 207 15 33 172- 225 45 30

. . - 113~ 207 35 32 173~ 207 45 18
"HARDWARE CODE NUMBERS Jd . 113« 208 13 40 ; 172- 210 .53 53
113- 208 15 40 ©175- 212 17 38

11- 412 51 . 4 . 113- 221 2854 10 . 173- 215 19 . 4
11- 512 5 31 5 113- 221 51 18 173~ 224 53 58
13- 510 . . 33 42 115- 103 23 7 173- 237 25 27
13- " 512 33 217 115- 108 .43 18 [~175. 400 43 + " 9
13- 852 89. 2 115-.104 43 19 " 175- 403 53 68
13- 820 33 23 115~ 204 13- 25 175~ 436 17, 10
15- 420 17 42 115~ 204 15 25 - 177- 131 5 7
15- 514 45 23 115- 208 17 20 178- 28 49. 33
#15- 612 47 12 124- 1b2 53 84 182- 509 5 | ¢
15- 816 417 16 126- 12 35 29 -187- 131 51 33
15- 824 47 18 126- 12 39 9 187- 408 537 57
25- 104 7 1 126- 22 23 4 187-1008 51 22
25-" 104 17 a4 126- 111 25 24 -187-1036 46 32
25- 104 85 40 129- 7 17 40 192- 8 25 14

25- 105 45 24 129- 37 17 58 182- 17 25



NUMERICAL INDEX . . - ‘ . .
PART PAGE REF. PART PAGE REF. PART PAGE REF. , \ . . . |
NO. NO. NO. NO. NG. NO. NO. NO. NO. = S ;
—— - ! Py .
192- 18 5 8 211- 3 21 4 :
192- 18 17 39 '214- 101 - 23 16 -
192- 18 17 54 214- 253 19 g .
192- 18 53 . 54 218- 445 35 18
192- 18’ 25 28 218- 493 35 I . -
192- 19 13 18 218- 494 . 35 12 ,
192- 19 15 18 . 218- 1056 35 22 3 .
192- 19 17 - 2 218- 50086 35 23 .
192- 19 17 g 218- 5008 35 25 . .
192- 18 17 13 218- 5059 35 24 ;
192- 19 7 46 - 218- 5108 .. 35 3ax . T o .
. 182- 19 43 10 218~ 5108 35 10 .
- © . 102- 19 45 29 219- 1 31 4 . /
192- 19 51 25 219- ) 31 14
192- 19 53 68 219- 8 29 14
192- 20 19 .12 219- 8 29 31 .
192- 20 23 8 221- P 13 26 > /
192- 20 43 17 221- P 15 26 ” ; 4
192- 20 49 9 221- 4 33 - 10 . - . '
192- 20 51 11 222- 41 19 20 ' .
+ 182- 20 53 65 +c 222. 101 19 21 ' .ot
1928 21 13 15 - |° 222- 112 19 22 .
192- 21 13 24 222- 4021 19 24 ‘ = , .
192- 21 13 32 40035 8 20 . ‘ y
| 192~ 21 13 39 40035 11 20 ¥ *, :
| 192- 21 - 15 15 40035 13 28 , v
192- 21 15 24 40035 15 28 . -
‘ 192- 21 15 32 . ) .
192- 21 15 a9 . - ..
- *o192- 21 17 19 , .U = .
192- 21 23 g ° # R .
192~ 21 20 ‘16 .o : . .
192~ 21 29 33 v " < - : . ' . ,
192- 21 as a3 , . - : .
) 192- 21 , 51 17 . . e -
192- 23 - 55 3 . ) ‘ ,
192- 28 25 .35 - . - : '
193- 5 53 59 ¢ . . -
193- 8 - 45 17 . )
- "193- ¢ 45 7 :
T 193~ 28 35 6 4 .
193- 290 41 _ 5 : - . T .
193- 29 41 29 - - A
. 193~ 31 35 27
193- 52 35 37
183- 60 5 20 . : " .
-, "198- 60 - 19 19\ ' - ’
i O ~ Ingersoll Equipment Co., In
. 195= 104 17 18 : . . .y £ s .
£ 195- 512 5. 9 . . : ' :
= 195- 515 17 8 . - - . ] -
. 185- 515 17 43 ’ ) . L
195- 517 23 .10 . 7 ,
195- 517 53 69 . o
: 185- 520 51 13 . ) )
. 185~ 522 23 11 . .
: 195- 545 13 36 . .
195- 545 15 38 - .
195-2082 27 13
Lo 205- 27 13 30 -
15 30 o

- 208- 27




